Toyans

V T marine
%‘\ 7

SAE)es
PARTS CATALOGUE

F40EFI [BM(EW)

MBS NIE IR AR A E



H ok
CONTENTS

ARl - 1~2

BRACKET 1 ~— — — = = — — — — — — — — — — — — — — — - 1~2

A ) ——— 3~4

BRACKET 2 - — — — — — — — — — — o m m m - 3~4

BlAR ————— - - 5~6

STEERING — — — — — — — — — — — — — — — — — — — — 5~6

EREMAZAAFE] - ——— - - 7~9

MULTI-FUNCTION TILLER SYSTEM (MANUAL CONTROL) 1 -~ — = — — ——— — — — — — — — — — — — — — — 7~9

BB A FE) 2 - ——— - 10~11
MULTI-FUNCTION TILLER SYSTEM (MANUAL CONTROL) 2 - — — — ——— — — — — — — — — — — — — — — ~ 10~11
AKEEERK —— - 12~13
UPPER CASING — — — — — — — — — — — — — — — — — — — 12~13
e i e —14~15
OIL PANASSY — — - - — - — - — - — - - — — — — — — — — o ——————————— —14~15
e 16~18
BOTTOM COWLING - — — — — — — — — — — — — — — — — — — — — — — — — — 16~18
B AR 1~~~ ——— —19~20
CONTROL SYSTEM | — — — — — — — — — = — — — — — — — —19~20
B ARG 01— — — ———— — — — — —21~22
CONTROL SYSTEM 2 — — — — — — — — — — — — — — — — — — — — — — — —21~22
ATEBRMMEH RS 1 - - - - -~ -~~~ - —— - 23~125
LOWER CASING & DRIVE 1 - — ——————— — — — — — — — — — — — — — — — — — — — — — — — — — 23~25
AKTFRERBEBHZLE 2 ————————————— =~~~ ———— ==~ — — — — — 26~ 127
LOWER CASING & DRIVE 2 — ——— — ——— — —— — — — — — — — — — — — — — — — — — — — — — —26~27
R e e e —28~129
BLECTRICAL 1 — — — — — — — — — — — — — — — — —28~129
BE 2 ————mmmmmm e e e e — - —30~31
BLECTRICAL 2 — — — — — = — — — — — — = — — — — — — — — — — — — — — — — — — — — — — — — — — 30~ 31
BA 3 ————mm—m—m m mmmm —32~33
BLECTRICAL 3 —— — — — — = — — — — — — — — — — — — — — — — — — — — — — — — — — — — — — — — 32~33
WEEY ————mm—m—mmmmmm —34~35
INTAKE — ——— — — — — — — — — — — — — — 34~35
B -—m——mm e - 36~ 37
CYLINDER HEAD - — — — — — — — — — — — — — — — — — — — — — — — — — — — — — — — — — — — — — 36 ~ 37
B EE - — - ————— - — — - 38 ~ 39
CRANKSHAFT & PISTON — — — — — — — — — — — — — — — — — — — — — — — — — — —38~39
Mg — = — — — - — — — — —40~41

CRANKCASE - — — — = — — — — = = — = — = — = = — 40~ 41



OILPIMP — = = = = = = = = = = = = = = =~ — — — o —— 42~ 43
Wil ——————m—mmm e e - 44 ~ 45
VALV - — = — — — — — — —m e e - 44 ~ 45
MBAR — - 46 ~ 47
FUEL SYSTEM - — — = = = = — = = = = — = — = — = = = — = — = = — — — — — — — — — — — — — 46 ~ 47
MEAMG — — — — = — = = = — = — — — 48~ 49
TOP COWLING ASSY — — — - — = = — — — —— — — — e e e~ 48 ~ 49
T el 50~ 51
OUTER FUEL TANK — = — — = — = = — = = = = = — = = — — — = — — — — — — — — — — — — 50~ 51
BAGUMF ——— - - - s T oo 52~ 54
CONTROL BOX ASSY — = —— — — — = —— — — — = — = — — — — = =~~~ — — — ——— — 52~ 54
MR-~~~ - - - - T—oTommTom—mm———————— 55~ 56
ELECTRIC OIL PUMP ASSY — — — — = = — = — = = — = — = — = ——— — = —————————— — 55~ 56
M, —— - e e —57~58
FUEL COMMON RAIL — — — — — — — = — = — — — = — = — — — — = = — — — — — — — — — — — — — —57~58
U —59~61
HYDRAULIC TILT ASSY - — — = —— — — — = — = — = — = — = — — — — = — — — — — — — — — — — — - 59~ 61
FHRAFH) — TS TS TS T s s 62~63
MANUAL TILT (MANUAL CONTROL) — — — — — = — = — — = = — = — — — — — — — — — — — — — — — — — 62~ 63
1 R e 64~ 65
ENGINE ASSY REPATE KIT)— — — = = — = — = = — = — — — = — = — — — — = — — — — — — — — — — 64 ~ 65
Ry (3 R —66~67
CYLINDER HEAD ASSY(REPATE KIT) — — — = — = — = — = = = = — = — — = — — — — — — — — — — — 66~ 67
EIGESE) - —— - - - - — —— 68~ 69
APPENDIX 1(REPARE KIT) — — == —— = — = = —— = — — = = — — — — = — — — — — — — — — — — 68~ 69
B G 70~ 71
APPENDIX 2(REPARE KIT) - — — — — = — — — — — = — — — — — — = — — — — 70~ 171
FHEIRER —— -~ T T T T T T T s s s s s s s e e e [~

PARTS CATALOGUE INDEX - — - —-—-—-——-——— - ——— — — — — — — — — — — — — — — — — — — — - I~V



FAOEFT ZEE

PAGE 01 OF 71

A4tk

#5 1

PARTS NAME:

BRACKET 1




FAOEFT ZEE

PAGE 02 OF 71

FHEAR e 1
PARTS NAME: [BRACKET 1
SN. PART NO. DESCRIPTION DESCRIPTION TY REMARKS
AEED |EHRE EHAR (X EEAR R % i
I |T40-01010100-4 FEERRA CLAMP BRACKET ASSY (RICHT) | 1
1 |GB/T879. 2-3x18 PHEBEAEEY 0318 [PIN 93x18 !
3 |T40-01010102 AR FH HANDLE 1
4 1140-01010002-A REERE RIGHT BRACKET 1
5 [140-010101014 R R 5 LINITATIVE POSITION SHART 1
6 [F25-01010011 B RmEE PLASTIC NUT )
T [F15-01010007 AREEEH SELF-LOCKING NUT, BRACKET )
8 [F25-01010004 T M PLATE, TWO HOLE 1
9 |GB/T889. 1-M10 FAEKER A BERI0  [SELA-LOCKING NUT W10 )
10 |GB/T97.1-10 T4E 10 WASHER 10 2
11 {oB/T5783-M8x16 AR M8x16 BOLT M8x16 1
12 |E10-01010007 B E WASHER, LOCATION SHAFT )
13 [B10-01010005 R AT EA BUSH 4 !
14 |oB/197.1-6 T4E ¢ WASHER 6 4
15 |6B/T5783-M6x10 7 EER Mox10 BOLT Mox10 2
16 |GB/T70. 1-M10x45 WS A KSR MI0x45  [SCREW M10x4S 2
17 |B/T7940. 1-M6 B A5 MG 0IL CUP M6 3
18 [T36-04000023 %+ LINE CLANP 1
19 [F25-01010003 HE4E WASHER )
200 (F25-01010002 BERENE BUSH, NYLON 1
2 [F25-01010301A-L ¥R (1) ROTARY BRACKET (L) 1 L
F40-010101014-3 RELE () ROTARY BRACKET () S
22 [R10-01010003 RAR WA E BUSH 1
23 |R10-01010001 HER A S SHAFT, TILT 1
24 |6B/T896-9 F oY CIRCLIP 9 )
25 |F25-01010302 HERREHE SEAL, BOLT 1
26 [F25-01010303 NETEER M8x20 FLANG BOLT M8x20 1
27 [F15-01010001 KRREAKEE BOLT, CLAMP BRACKET 1
28 |T40-01010001-4 ERBHE LEFT BRACKET 1
29 [F25-01010324 HHELHE () BUSH 2
30 [B10-01010006 EAiHEB BUSH B 1
31 {F40-00000007D U e Ao B LOCATION SHAFT 1
3 [E10-01010008 AR ANODE 1
33 [B10-01010009 i WIRE, ANODE !
34 16B/75783-M6x25 A AEE Mox2s BOLT M6x25 )




PAGE 03 OF 71

FAOEFT ZEE

[ ]

|

~ | @
[ =4

o ()
-

w2 (==
= | M
=2
= | =
= o,
= E=
B =
g =




FAOEFT ZEZ

PAGE 04 OF 71

FHELH |#E )
PARTS NAME: |BRACKET 2
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
sE5E  |Th4E AR X AR R e b

1 [F25-02000016 K LONG BOLT )

) [F25-02000015 HE B4 PLATE, ABSORBER !

3 [F25-02030000 TAHRE B4 SHOCK ABSORBER ASSY,DOUBLE HOLE | 1

4 |B/T5783-M8x30 A AER N8x30 BOLT M8x30 3

5 [6B/197.1-8 T4E 8 WASHER § 5

6 [F25-01020001L BIEAE L) BRACKET, STEERING (L) 1 L
F40-010200018 BIAEER ) BRACKET, STEERING (S) 1 S

7 [F40-01020002 JER BOLT, DOUBLE HEAD ) B
F25-01020002 iER 4 BOLT, DOUBLE HEAD ) Fy

8 [P40-01000004 B H PADDING BLOCK, STEERING BRACKET | 1 BN

9 (cB/T889.2-M8x1.25  [AFIREARKEAALSEE sx. 25 [LOCKNUT M8x1. 25 )

10 [F25-01000003 BT FE UPPER WASHER, ROTARY BRACKET | 1

11 [F25-010000014 RELE LA UPPER BUSHING, ROTARY BRACKET | 1

12 [F25-01000002 FatEg S FRICTION PAD ASSY 1

13 [F25-01000004L BT ETHE LOVER BUSHING, ROTARY BRACKET | 1 L
F25-010000048 HETETHE LOVER BUSHING, ROTARY BRACKET g

14 [F25-01000005L THEWE 0 - RING, LOVER BUSHING 1 L
F25-010000058 THEWE 0 - RING, LOVER BUSHING g

15 [F25-01000006L RELRTELE LOVER WASHER, ROTARY BRACKET | 1 L
F25-010000068 RELETHE LOVER WASHER, ROTARY BRACKET g

16 [F25-00000005 NAEZIEE M0 NUT M10 4

17 [F25-00000001 WEHANE SHELL , MOUNT DAMPER 1

18 |F25-00000002 EHRES MOUNT DAMPER ,LEFT AND RICHT | 2

19 |F25-00000003 HHES MOUNT DAMPER , FRONT 1

20 |GB/T818-M6x8 TR L IRAT Noxs SCREW M6x8 1

20 [F25-02000002 ERIE TIGHTWIRE , EARTHING 1

22 |6B/197.1-10 THE 10 WASHER 10 4

23 [F25-00000007 SR M10x80 BOLT M10x80 )

24 [F25-00000006 NEER ML0x120 BOLT M10x120 )




FAOEFT ZEE

PAGE 05 OF 71

A4tk

B4

PARTS NAME:

STEERING SYSTEM




FAOEFT ZEE

PAGE 06 OF 71

WL |(BREG
PARTS NAME:  [STEERING SYSTEM
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SEEE RS EAR (X ARG % i
I [P40-01030101 wITREAH THROTTLE CABLE ASSY 1
) |GB/T889.2-M10x1. 25 [BFHRER M s AR R0 23 {LOCKNUT M10x1. 25 3
3o [OB/TEITOMIONL DS AR N0kl 25 NUT M10x1. 25 |
& [F15-01000013 FRELER ORIENTATION PLATE, RANDLE 1
5 [F15-01000011 e (f) BUSHING, HANDLE (LOW) 1
6 [6B/T5782-M6x45 NAEH Moxds BOLT Méx4s 1
T |6B/T97.1-6 THE 6 WASHER 6 3
g [T40-00000006 B BLOCK, HANDLE 1
9 [T40-00000005 ST HE WAVE WASHER 1
10 [T40-00000004 2FAE WASHER, HANDLE 1
11 {T40-00000002 B EH HANDLE, GEAR SHIFT 1
12 [F40-00000001 bREET) CONNECTING ROD, GEAR SHIFT | 1
13 |F15-00000012 %4 CLIP 1
14 |T40-00000003 fG8E FLANGE TUBE 1
15 [140-01020001 EX P BT JACKET, HANDLE BRACKET 1
16 [F25-01030001 EX P ] BRACKET, HANDLE 1
17 [6B/197.1-10 THE 10 VASHER 10 )
18 |6B/T6170-M6 SRR Mo NUT Mé 1
19 [F15-01000012 HERE4E NYLON WASHER, BUSHING 1
20 [F15-01000008 HELE WASHER, BUSHING )
21 [F15-01000009 HERD4E WAVE WASHER, BUSHING )
22 [F15-01000007 iz (/) BUSHING, HANDLE (HIGH) 1
23 [F15-01030003 TLEH BOLT, DOUBLE HEAD !
24 [F15-01030001 B 24 HANDLE, STEERING 1
25 |6B/T91-1. 6x12 Fo4 o1, 6x1 COTTER PIN @1. 6x12 |
26 [F15-01030200 AR A BOLT, FRICTION ADIUSTING 1
27 |F4-01090006 HE BUSH 1
28 [F4-01090007 gL SPRING, COMPRESSION |
29 |6B/T848-10 MU 10 SMALL WASHER 10 1
30 [F40-010301028F B FREREAY RUBBER GRIP ASSY 1
31 [F40-01020003FFT BEF XA ENGINE STOP SWITCH ASSY 1
3 [F4-01090401 BlAE R AL STOPER, HANG ROPE ASSY 1
33 |6B/T820-M5x25 + R LB ATN5xD5 SCREW, PAN HEAD M5x25 1
34 {F4-01090003 B B B FRICTION |
35 [F4-01090004 RAAE NYLON WASHER |
36 F15-01030100 L R THROTTLE LEVER ASSY 1
37 |6B/T5783-M6x20 AR N6x20 BOLT M6x20 )
38 [F15-01030005 SE B EH PLATE, THROTTLE LEVER 1
39 [F40-01030100EFT S Tl STRERING HANDLE ASSY 1




F40BFLEEF 1 PAGE 07 OF 71

Zieatr  |RRERARGFH) 1
PARTS NAE: [ MULTI-FONCTION TILLER SYSTEM(ANUAL CONTROL) 1

G RBM FR
PAGE 04 OF 67, ERERZ 4 (F8) 1
SN, 1~64

PAGE 07 OF 67, B REf 2% (F4) 1
SN, 1~11:




FAOEFIE 2T

PAGE (8 OF 71

FUELH: |ERERZA GBI
PARTS NAME: [ MULTI-FUNCTION TILLER SYSTEM (MANUAL CONTROL) 1
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
e EHEHR (X EEARER %8 i
I |cB/7818-M6x16 T4 LB Mox16 SCREW N6X16 7
) |F115-01030014 Ers HANDLE COVER 1
3 |FI15-01031500 Epat HANDLE ASSY !
4 |F115-01030013 it e HANDLE BUSH 1
S |6B/T820-45x25 T F AR B ATNOxDS SCREW MSx25 1
6 |6B/T5782-M8x40 AR MBx40 BOLT M8x40 1
7 |6B/T97.1-8 THES WASHER § 2
g [F115-01030902 LR i COVER, SHIFT HANDLE 1
9 [F115-01030901 THFR SHIFT HANDLE 1
10 |GB/T847-ST6. 3x20F  [TFEHTIk B HELISTS. 5x20 (FA)|SCRE ST6. 3x20 )
11 [F115-01030011 THFRIE (B) BUSH, HANDLE )
12 |6B/T6170-6 AN NOT 6 1
13 |F115-01030705 EREER FRICTION BLOCK 1
14 [6B/T91-2x10 Fogox10 COTTER PIN ¢ 2x10 )
15 |F115-01030800 A e BOLT, FRICTION ADIUSTING 1
16 |F115-01030001 EREL R HANDLE, STEERING 1
17 [IB/19740. 16 AR ARG NOPPLE, GREASE 1
18 [F115-01030005 FURIRE RUBBER SLEEVE 1
19 [FL15-01030017 FHAEB WASHER B, HANDLE )
20 |F115-01030018 FREERAEME BUSH, NYLON )
2 |GB/T889. 2M10x1. 25 [ H v fast R EEMI0xL. 25 |SELE-LUCKING NUT M10x1. 25 !
21 |6B/197.1-12 T4E 12 WASHER 12 |
23 [F115-01030014 e BARCKET 1
24 [F115-01030016 B CUSHION BLOCK, HANDLE 1
25 [F115-01030015 FAEA WASHER 4, HANDLE 2
26 |cB/T848-12 NMAELD SMALL WASHER 12 1
17 [F115-01030023 AR M12x1. 25x80 BOLT M12x1. 25x80 1
28 [F115-01030709 o SHIM )
29 [FL15-01030710 ERE % FIXED BLOCK, HANDLE 1
30 [F115-01030708 e LINER TUBE 1
31 [FL15-01030706 g 4.5 9 BASE, SPRING )
3 {F4-01090007 4% % SPRING 1
33 [F4-01090006 iE BUSH 1
34 [FLIS-01030007 TEERE RUBBER SLEEVE, BRACKET )
35 [FL15-01030009 TR LR BRACKET, GEAR PULL ROD 1
36 |FL15-01030008 B F FIXED CARD, PULL ROD )
37 [F115-01030006 THELSE BRACKET, ACCELERATOR PULL ROD| 1
38 [F115-01030003 FEAHE ANTIFRICTION DISC 1
39 [F115-01030010 E#R PLATE 1
40 |6B/T5783-Mbx14 AR Mox14 BOLT Méx14 )
1 |F115-010307004 A4 THROTTLE STEM ASSY 1
4 |FI15-010307014 TA[TH THROTTLE STEM 1
43 |6B/T879. 4-3x14 FRER RS BME RS 0314 [PIN 03x14 1




FAOEFIE 2T

PAGE (9 OF 71

FUELH: |ERERZA GBI
PARTS NAME: [ MULTI-FUNCTION TILLER SYSTEM (MANUAL CONTROL) 1
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
e EHEHR (X ARG %8 i
44 |F115-01030704 B RALAR LIMITING PLATE 1
45 |cB/1896-6 FoEe SPLIT WASHER 6 1
46 |F115-01030703 TAITHE €% FIXER, THROTTLE STEM )
47 [F115-010307114 %% WASHER, NYLON )
48 {136-01030202 TAIT® GEAR, THROTTLE VALVE 1
49 |6B/T879. 4-3x26 RERAHRMR TR0 [PIN 03x26 1
S0 [6B/197.1-6 T4REo VASHER 6 11
51 |GB/T5783-M6x30 7 f S Mox30 BOLT M6x30 4
53 |F115-01030400 RN H FIXED PALTE ASSY, GEAR 1
53 [FL15-01030600 i TEHA% ACCELERATOR SWING ROD ASSY | 1
4 |6B/1896-8 FozEs SPLIT WASHER § 1
55 [F40-010302004 TR R A PUSH-PULL CABLE ASSY, ACCELERATOR| 1
S6 [F115-01030012 NE4LF CABLE (LIP 1
57 [P40-010303004 THETEA PUSI-PULL CABLE ASSY, GEAR 1
58 [F25-05160002 %01 (LIP SPRING 01 )
59 [F115-01030407 IHERHE (5) BUSH, ACTIVE GEAR 1
60 |FL15-01030408 SSEER N T ACTIVE GEAR 1
61 [F115-01030024 RAF*HIE RUBBER SLEEVE, WARPING SWITCH| 1
60 [F115-01031304 FHREHE BLOCKING, HANDLE COVER 1
63 [FL15-01031301 EMIHE HANDLE COVER ASSY 1
64 [F115-01030900 Sk ik SHIFT HANDLE ASSY 1
65 [F115-01030000 ERERFMIA MULTI-FUNCTION TILLER ASSY 1




L PAGE 10 OF 71

Zieatr  |RRERAL(FH) 2
PARTS NAE: [ MULTI-FUNCTION TILLER SYSTEM((ANUAL CONTROL) 2




St

PAGE 11 OF 71

FUELT: |EHREBRZA(FH) 2
PARTS NAME: [ MULTL-FUNCTION TILLER SYSTEM(IANUAL CONTROL) 2
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SBEH | E44ES FHLH(FX) FHEAR G HE FSid
I [P4-01090401 AREEA% ENGINE STOP SWITCH ASSY 1
2 [F115-01030200 AEFXAH STOPER, HANG ROPE ASSY 1
3 [F115-01030100 R x At START SWITCH ASSY 1
4 |F115-01030002 EXEHER (17%) LGNITION CONTROL CLUE 1
5 [F115-01030300 Mo B4k BUZZER ASSSEMBLY 1
6 |GB/T84S-STLOxI2F  |TFREAKEMENSIL XD (FA) [SCREV ST2. 9x12 )
7 |F115-01030003 FENEES SIGNAL LIGHT CONNECTION 1
8 [HT3x80 A4 3x80 CABLE TIES 3
9 |F115-01030500 B Fx MICRO SWITCH 1
10 |6B/T818-M3x14 A LRGN SCREW M3x14 )
11 [B4-10040100W RAF XA VARPING SWITCH ASSY 1




FAOEFT ZEE

PAGE 12 OF 71

A4tk

KERERK

PARTS NAME:

UPPER CASING

’ N
[+ —.% ]

z X
1 AT TR
3 &
I 3
S R
4 K
o I
[ s o
K ”I IIH <
% s

[ 2
J




FAOEFT ZEE

PAGE 13 OF 71

FHELAT: (ALEERK
PARTS NAME:  [UPPER CASING
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
EEE  |EHRS LR EAH G % At
1 [F25-02010002 BESEE W 16x30x6 0IL SEAL 16x30x6 1
7 [F25-00000014 FH 98x1) PIN ¢8x1) )
3 [F15-04000005 i1 WATER NOZZLE |
¢ [F25-02010003 B 5% %58 JOINT B, GAS PIPE 1
s [F40-02010001 HE P SEAT, OUTLET MANIFOLD |
6 [F15-07010005 x4 PLUG 1/4" 1
7 [|F25-02010005 i ANODE 1
g [F15-07010009 5 5t SEAL, ANODE 1
9 [F15-07010011 FB AR A COVER, ANODE 1
10 [|6B/797.1-5 T4E WASHER 3
11 [6B/T5783-M5x12 ARER W51 BOLT M3x12 1
17 [F15-07010012 WEA L A PLATE, ANODE 1
13 |6B/T97.1-6 T4H 6 WASHER 6 10
14 |0B/T5783-M6x20 A Mox20 BOLT M6x20 1
15 [F25-02000011 5 B GASKET, EXHAUST PIPE 1
16 [F40-02010005 W55 EXHAUST PIPE 1
17 |6B/T5783-M6x50 AR N6x50 BOLT Mex50 3
18 [F40-02010006 HEEFHE SEAL RING, EXHAUST PIPE 1
19 [F40-02010007 [ EE GASKET, CLAPBOARD 2
20 |F40-02010008 ik CLAPBOARD 1
2 [F40-02010009L HEE (L) OUTLET MANIFOLD 1 L
F40-02010009 AR (9) OUTLET MANTFOLD (S) ! S
27 [F40-02000008 HEFERIE B RUBBER JACKET B, OUTLET MANIFOLD| 1
23 |6B/T5783-M6x25 AR N6x25 BOLT M6x25 6
24 [F40-02000007 HERERIRE A RUBBER JACKET 4, OUTLET MANIFOLD| 1
25 |6B/T818-M5x16 A AT MSxL6 SCREW Msx16 )
26 [F40-02000004 A EXHAUST GUIDE, PLASTIC 1
27 [F25-02000003 HEER CLAPBOARD, EXHAUST 1
28 [F15-00000006 FA 06x1) PIN ¢6x12 )
29 [6B/T97.1-8 THE 8 VASHER 8 10
30 [6B/T5783-M8x30 AAER N8x30 BOLT M8x30 4
31 [F40-00000002 K LR ERBEE RUBBER PLUG, UPPER CASING 1
30 |6B/T5782-M8x80 AR N8x80 BOLT M8x80 8
33 [F40-02000001L KEEEEK (L) UPPER CASING (L) 1 L
F40-020000018 KLEEEE (S) UPPER CASING (S) §
34 {T40-02000004 B At E RUBBER BUSHING 1
35 {140-02000003 it & BUSHING, DRIVE SHAFT 1
36 [F40-02000003 st JACKET, DRIVE SHAFT 1 L
37 |6B/T893.1-32 A AEMLE 3 CIRCLIP 3 1 L
(B/7893. 1-30 MU REREE 30 CIRCLIP 30 g
38 [F15-04000003 M H A VASHER, BOLT 1
39 [F15-04000002 ik E BOLT, 0IL DRAIN 1




FAOEFT ZEE

PAGE 14 OF 71

A4tk

g A

PARTS NAME:

OIL PAN ASSY

15




FAOEFT ZEE

PAGE 15 OF 71

EHELT | HERAE
PARTS NAME: ~ [OIL PAN ASSY
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SEEH  |Rh4S EEAH () EAH G % b
1 [F40-05000032 MRk 0IL LEVEL ASSY 1
2 [F25-02010007 5 GASKET, OUTLET MANIFOLD 1
3 |6B/T97.1-6 T4H 6 WASHER 6 15
1 |6B/T5783-M6x16 ANRER Noxl6 BOLT Méx16 )
5 [F40-02010100 HE 2 4 FILTER ASSY 1
6 |6B/T5783-M6x25 NEER N6x25 BOLT M6x25 13
7 [F25-02010006 kY GASKET, RELIEF VALVE 1
8 [F40-02010010 i 1 7 SHELL, RELIEF VALVE 1
9 |F15-07010004 BE 1/8" PLUG 1/8" 1
10 [F15-00000006 TAH o6xl) PIN #6x12 )
1 [F40-02010002 WK 7 0IL PAN 1
12 [F40-02010003 Bpe RUBBER JAM 1
13 [F15-04000003 R ER R WASHER, BOLT 1
14 [F15-04000002 Mgz BOLT, OIL DRAIN 1
15 [F40-02010004 WO RE JACKET, OIL DRAIN 1




PAGE 16 OF 71

FAOEFT ZEE

4
PARTS NAME:

KE

BOTTOM COWLING

A

W




FIOEFT ZEE

PAGE 17 OF 71

4 f |KE
PARTS NAME:  |BOTTOM COWLING
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SE5H  |EHES FEAR D ARG % i
1 [F40-03000001EFT EE BOTTOM COWLING 1
) [F15-01000015 HINEFE JACKET, CABLE 1
3 [F15-05000006 WA RE SHEATH, WAVE 1
4 [F25-03000003 B WAL B0 3k RUBBER PLUG, CIRCULAR 1
5 [F40-03000009 3 A RUBBER PLUG, ABNORMAL 1
6 [F4-05000200 Wb kA FUEL CONNECTOR ASSY |
T [6B/T6170-)6 AR NG NUT M6 3
8§ [F15-05000017 FHRREHA SEAL, RUBBER |
9 [GB/T97.1-6 TAES WASHER 6 10
10 |GB/T5783-M6x25 A N6xDS BOLT Méx25 1
11 [F40-03000006 EENEH COVER BOARD, BOTTOM COWLING | 1
12 |B/T5783-M6x30 sk M6x30 BOLT Mgx30 4
13 [F15-05000008 FHE A CLANP 4 1
14 |6B/T5783-M6x20 AR Mox20 BOLT Mex20 ;
15 [F25-03000023W g s BRACKET, JAM 1
16 [GB/T84.5-8T5.5x19 |+ FH4 k&S84T ST5.5x19 |SCREV ST3. x19 )
17 [F25-03000100W K Em TAM ASSY 1
18 [F25-03000101W BRI I 1
19 [F25-03000102W BEHKE RUBBER RING, JAM 1
20 [F25-03000103W ey JOINT, JAM 1
21 [F25-03000104W i NUT, TAM 1
20 |6B/T823-M6x10 28N LA Mex10 SCREW Méx10 1
23 [F20-03000101 BT HHE SEAL, PILOT LANP 1
24 [F20-03000100BFT BRaTas PILOT LAMP ASSY 1
25 [F15-05000003 i I RUBBER PLUG, QUADRATE 1
26 [F40-03000012 KRTE 2 BRACKET, PILOT LAMP 1
27 [F15-05000033 THEBRPE JACKET, LEVER 1
28 |6B/T93-6 BERE 6 SPRING-VASHER 6 4
29 [F25-00000004 EXAE 6 BIG WASHER 6 4
30 |F25-03000006 HEH DANPER 4
30 [F25-03000007 RE B e BUSHING, DAMPER 4
3 [F25-03000019 HE BRACKET ASSY, TENSIONAL SPRING | 1
33 [F15-05000026 W g SPRING, TENSION 1
34 [6B/T5783-Mex12 A AER Moxl) BOLT Méx12 1
35 [F25-03020000 TB 4 B sl LOCKING ASSY, TOP COWLING 1
36 [F15-05000036 TEHBEME £ 2B BUSHING B 1
37 [F15-05000022 TEL REME £ £) BUSHING A 1
38 [F15-05000023 48 WASHER , WAVE 1
39 [F40-03000100 JECTES Tl LOCKING ASSY, TOP CONLING 1
40 [F15-05000009 H 4 Ao WATER NIPPLE, PLASTIC I
41 [F40-03000011 EERE TAM, BOTTOM CAWLING 1
42 [F25-03000002 FETH4 SEAL, BOTTOM COWLING 1
43 [F40-00000100 KIEgES SHIELD, UPPER CASING 1




FAOEFT ZEE

PAGE 18 OF 71

FHeEH |KE
PARTS NAME: |BOTTON CONLING
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
sBeE  |RUERT LB X AR EX HE &k
44 [0B/T818-M6x25 + R A AT V625 SCREN 6125 ]
45 [F40-03000600% BT LA SITCH ASSY, TILT 1
46 [F40-03000008 RAFLPE JACKET, TILT SWITCH 1
47 [F40-030004008FT BAF LA START SVITCH 1
48 [F40-03000009BW BB RUBBER PLUG, ABNORVAL 1 PY-1/B1-)
F40-03000009V B4 i 3L RUBBER PLUG, ABNORVAL
49 [F25-03000029W KA HHRE A SEAL, RUBBER 1
S0 [P40-03000014W KEREPE WAVE JACKET, WATER PIPE 1
ST [136-04000023 %+ (LAWP 1




PAGE 19 OF 71

FAOEFT ZEE

4
PARTS NAME:

£HR4 1

CONTROL SYSTEM 1

A

W

\\\\\\\\\\\\\\\\\\\\\\\\\\\\\ J
T N
= ////
=
= N
= \\\ NGN =
y AN N ~
U \\\ AN NN
= \\\\ //// N @
=) \le \// /@;//// AN \/i
= Vi \K DA N {
= WA \
= -Gl -\ N =




FA0RFT ZEE0T

PAGE 20 OF 71

ERELH: (BHEG 1
PARTS NAME:  [CONTROL SYSTEM 1
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
AEED  |EHRE EHAR (X AR ERD % it

I |6B/T5782-M6x55 AR N6xSS BOLT M6x55 1

2 |6B/T96-6 KB 6 BIG WASHER 6 1

3 [F40-05000039EFT W RER SWING ROD, THROTTLE ACTUATOR | 1

4 [F15-07130314W R T4 JOIN, CHOKE 1

S [P40-05000900EFT WIE LINK ROD ASSY, ACCELERATOR | 1

6 [P40-05000901EFT HITER LINK ROD, ACCELERATOR 1

T |6B/T6170-5 NAEE NS NUT M5 1

8 [T20-06050302 AL JOIN B, LINK ROD 1

9 [F40-05000016EFT WA BAE BUSHING, ACCELEROGRAPH 1

10 [P40-05000033 BT RER CHAIN WHEEL, ACCELEROGRAPH 1

11 |6B/T5783-M6x10 AR Mox10 BOLT M6x10 1

12 [F40-05000013 EHBNEE R PLATE, STEEL (4BLE 1 F40BY
13 [6B/T5783-M6x25 A N6x2S BOLT M6x25 4

14 |6B/T97.1-6 T4H 6 VASHER 6 7

15 [F15-05040002 AT BEARER, SHIFT ROD )

16 [F40-03000010 o BH% ROCKER, DETENT 1

17 |6B/T879. 4-3x20 R AR BREREY 03x20  [PIN ¢ 3x20 1

18 [F15-05040100 TSRt LEVER ASSY, SHIFT ROD 1

19 |6B/T5783-M6x20 8% Mox20 BOLT M6x20 1

20 [F15-05000031 THEER SPRING PIECE, SHIFT ROD 1

2 [F15-05000032 PYEES Sidi SPRING PIECE, SHIFT ROD 1

20 |F15-00000012 £% 1.8 (LIP 91.8 |

23 |F40-03000007L AR (1) CONNECTING ROD, SHIFT GEAR(L)| 1

F40-030000078 RAEEH (9) CONNECTING ROD, SHIFT GEAR(S)

24 |6B/T818-M3x14 ik L AT M3x14 SCREW M3x14 )

25 [F15-13000800V £ (RV1-0) JIGGLE SWITCH 1

26 [F15-05000300BW AT EE TR PLATE, JIGGLE SWITCH 1 -
7 6B/T6170-43 RNAEE NUT M3 ! F40BY-D
28 |GB/T5783-M6x16 AR Moxl16 BOLT M6x16 )

29 [F25-03030005W T EHE ( ROCKER C, ARRESTER 1

30 |6B/1879. 2-3x20 BREREMERS 0320  |COLUMNIFORM PIN ¢ 3x20 1




R

PAGE 21 OF 71

A4tk

£HRS !

PARTS NAME:

CONTROL SYSTEM 2

o)

v
/

—
“n
—
=
/
N
R S ——
o7

—~
T

R =
— - =7 (PEs - \\\\\\\
M ” \Hﬂ L// - NN /?(/ji\)\///// SN2Y /j\’{O\
{ \\ \L [T @7\\// S0 f\&/ N
\\@9 _ \’\ \\r i J S _ 2 % )
- ‘ :
\\\ >




FAOEFT ZEE

PAGE 22 OF 71

ERELH:  |BHES )
PARTS NAME:  [CONTROL SYSTEM 2
SN. PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SBEH RS FHAH(EX) FHELH(EX i1 &
L |F40-05000016W BEREE LA TIE-IN A, CONTROL CABLE 1
2 |F40-07000017W BHNEE LB TIE-IN B, CONTROL CABLE 1
3 [F15-11010000W BEREAL CONTROL CABLE ASSY )
4 {F25-07000003W T ALK PLATE, RINGENT 1
S |6B/196-5 KHE S BIG WASHER )
6 |F15-00000012 ££01.8 CLIP SPRING ¢1.8 3
T |6B/T5783-M6x25 NEER N6x2S BOLT M6x25 1
8§ |GB/T5287-6 FALE 6 SUPPER WASHER 6 1
9 |F25-03000027W TR PLATE, SHIFT 1
10 |F25-03000028W RAHATE BUSH, LIMITED PLATE |
11 |F25-05160002 *E41 (LIP SPRING ¢1 1
12 |F25-03030004W THEHT B LINK ROD B, SHIFT 1
13 [F40-05000015¥ BHBNEE TR PLATE, STEEL CABLE 1 F40FY
14 [F25-03030003W GEEE ROCKER B, STOPPER 1
15 |GB/T879. 2-3x20 PAEEEMERS 3x20  |[COLUMNIFORM PIN ¢ 3x20 1
16 |F25-07000006W 0 St A AT E /8" {THIN LOCKNUT )
17 |GB/T97.1-10 T4 10 WASHER 10 ;
18 |F25-01000007W B IEEM PLATE 1
19 |GB/T889. 2-MI0x1. 25 [EAB M4 @ EN011.25 (THIN LOCKNUT M10x1. 25 )
200 [IASO-P404-24-016  (VHEHE 0-RING 1
20 |F25-010100120 LR Rk e NUT |, PLASTIC 1
20 |F25-07000301W 8 AT LINK ROD , TURNING 1
23 [F25-07000304 REER NUT 3/8" 1
24 [F25-07000303 Bhig TUBE , BOLT 1
25 |F25-070003020 $ M EATE BOLT !
26 [F25-07000300W S WAL LINK ROD ASSY 1




PAGE 23 OF 71

FA0BFT S0+

—
Tl —
| =2
'R =
= =
| =
&% =
=
W] =5
B | S
ol =
-
=
<| 43
B | =
== j=e]
= =
“H ==
v | =




FAORF] ZEZT0

PAGE 24 OF 71

RHBLI | ATRERRRTHA4
PARTS NAME:  |LOWER CASING & DRIVE 1
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SEEE RS EEAH () ARG % At
L {F40-04000000L KT REAE (L LOWER CASING ASSY (L) 1 L
F40-040000008 ATREAR (S LOVER CASING ASSY (S) S
(14004000001 KTRER®E LOVER CASING 1
3 (T40-04000006 IMEBER M1 2x1. 25 NUT, PINTON 1
4 [T40-04000005 M PINION 1
5 |6B/T820-M5x30 TR AT Mx30 SCREW M5x30 1
6 [T40-04000022 KA VATER INLET A |
T [T40-04000004-1 ERERAR K (T=0. 102%)  [SHIN(t: 0. 10nm) 1
T40-04000004-2 EAEBABE (T=0.12Z5)  SHIN(t: 0. 120m)
T40-04000004-3 ERERAR A (1=0. 158 %) wmaoxmm
T40-04000004-4 ERERAR  (1=0. 18Z %)  [SHIM(t: 0. 18mm)
T40-04000004-5 EREHERE (1=0.302%)  [SHIM(t: 0. 30mm)
T40-04000004-6 EREHERE (1=0.402%)  [SHIM(t: 0. 40m)
T40-04000004-7 ERERARE (T=0.50Z%)  [SHIN(t: 0. 50mm)
8 (T40-04000024 R4 R TaA 312/3) ROLLER BEARING 1
9 [T40-04020000 FAE A% FORWARD GEAR ASSY 1
10 [T40-04050000 kA PROPELLER SHAFT ASSY 1
11 {T40-04050006 THEE PLUNGER, SHIFT 1
12 {T40-040500024 BAmBL SPRING, CLUTCH 1
13 [T40-04050003 A ELE DOG CLUTCH 1
14 [T40-04050004 BB PIN, CLUTCH 1
15 [T40-04050005 BhRER ANNULAR SPRING, CLUTCH 1
16 |T40-04050001 YL SHAFT, PROPELLER 1
17 (14004050007 Eleb gl WASHER, REVERSE GEAR 1
18 [T40-04060006 R 1 GEAR, REVERSE !
19 [T40-04060005-1 HRE (T=0.102%) SHIM (T=0. 10m ) 1
T40-04060005-2 HRK (T=0.128%) SHIN (T=0.12m)
T40-04060005-3 ERE (T=0.158%) SHIM (T=0. 15m)
T40-04060005-4 ERE (T=0.182%) SHIN (T=10.18mm)
T40-04060005-5 ERE (T=0.30%%) SHIM (T=0. 30mm)
T40-04060005-6 HBE (T=0.402%) SHIM (T=10. 40m )
T40-04060005-7 ABE (T=0.502%) SHIM (T=10. 50m)
20 {T40-04060000 ATRERKEA N COVER ASSY, LOVER CASING 1
2 |6007 s A& 6007 PSC4 BEARING 6007 P5C4 1
20 [T40-04060002 KTEEEERZOAELE 4 |0-RING A, COVER 1
23 [T40-04060003 KTEEZKEREHE B [0-RING B, COVER )
24 [T40-04060001 KT RERKE COVER, LOVER CASING 1
25 [HK-2220-18 A& 1000 BEARING 2220 1
26 [F25-04010003 IR 53 #2236 0IL SEAL 4
2T {6B/T5783-M8x5 A M8x25 BOLT M8x25 )
28 |GB/T97.1-8 THE § WASHER 8 2
29 {T40-04000008 A4 H BIG WASHER 1
30 {T40-04040000 WHE KA CASING A ASSY, 0IL SEAL 1




FAORF] 220

PAGE 25 OF 71

RHBLI | ATRERRRTHA4
PARTS NAME:  [LOWER CASING & DRIVE 1
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SEEE  |Ef4S EEAK (X ARG % i
3 [TASO-FA04-24-050  [HFKA (R EHE 0-RING , CASING 4 1
32 (T40-04040001 W4 7 KA CASING A, OIL SEAL 1
33 {T40-04000009 Wit COVER , 0IL SEAL 1
34 {140-04000010 ARETHE GASKET , WATER PUMP SEAT 1
35 [T40-04000011 SRR OUTER PLATE 1
36 [F25-04000007 FAr4 dxl0 DOVEL PIN @410 )
37 {T40-04000205 KERKOH %4 B 0-RING 1
38 [F25-04040000 KA B A IMPELLER ASSY, VATER PUMP 1
39 [T40-04000202 KER7 INNER SHELL, VATER PUMP 1
40 |T40-04000201 KERE VATER PUMP HOUSING 1
41 [140-04000012 ARERER PLATE , WATER PUMP 4
42 |6B/T5783-M8x30 NEER M8x30 BOLT M8x30 4
43 [F40-04010000L Thoh 41 DRIVE SHAFT ASSY | L
F40-040100008 a4t DRIVE SHAFT ASSY 1 S
44 2504000015 LR WOODRUFF KEY 1
45 [32005-JR-KOY0 B WAERTHA 30005  [BEARING 32005 1
46 {T40-04000003-1 Bahsa i f (1 0. 0EX) wmuwlmm !
T40-04000003-2 Bapisal k(0. 122%) a01mm
T40-04000003-3 BapsaR b (0. 158 %) wM( 1 Smn)
T40-04000003-4 Bahfakh (1 0. 8%%) wmuowm)
T40-04000003-5 Bk i (1:0.3028) wmuoamm
T40-04000003-6 Bahfak i (0. 40%8) M (t: 0. 40mn)
T40-04000003-7 Rap R b (1:0.502%)  [SHIM(t: 0. 50mm)
47 {T40-04000002 KRABE BUSHING , NYLON 1
48 {T40-04000026 RAsA B-1416 QUILL BEARING 1
49 [F15-05000035 ERER COLUMN NUT 1
50 [6B/T6172. 1-Me6 AR NUT M6 !
S [F15-06020004 O 5 4B 14x4. 2 0-RING 14x4.2 |
52 {T40-04000007 TR 2 4 COVER PLATE, CAMSHAFT 1
53 |TAS0-F404-31-035 0B % 4HE 0-RING 1
54 |6B/197.1-6 THE 6 VASHER 6 1
55 |P40-04020000 TROR A% CAM ASSY, SHIFT ROD 1
56 |6B/T889. 15 ELESMHA RS SERS  |LOCKING NUT M 1
ST [T40-04000023 #AK B VATER INLET B 1
5§ [F4-03000023 FAEE PLUG, 0IL HOSE 1
59 [F4-03000024 T E A GASKET )
60 [F25-04000031 Rz PLUG , 0IL RELEASE 1




FA0BFT S0+

PAGE 26 OF 71

FREER | KTLEEHNEHES 2
PARTS NAME: LOVER CASING & DRIVE 2




FAOEFT ZEE

PAGE 27 OF 71

FHBEM | ATEEREAEHES
PARTS NAME:  |LOVER CASING & DRIVE 2
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SEEE (R4S EEAH (X ARG % &
1 [F25-02000019 R1 4 NYLON WASHER, WATER PIPE 1
7 [F40-02000005L KE (L) WATER PIPE (L) 1 L
P40-020000058 KE (9) VATER PIPE(S) 1 §
3 (14002010005 KEEHE SEAL, WATER PIPE 1
4 |T40-02000002 KEFHE GUIDE BUSHING, WATER PIPE 1
S (14004000204 KERETFHE NYLON BUSHING, WATER PIPE |
6 [T40-04000203 KETEHE SEAL |
T [T40-04000014 it WATER ENVELOP 1
8 [T40-04000013 AE A PLATE, WATER BNVELOP 1
9 |B/T5783-M8x35 AR M8x3S BOLT M8x35 1
10 |6B/193-8 HELE 8 SPRING-WASHER 8 )
11 |6B/197.1-8 THE 8 WASHER § 3
12 |F15-00000006 A4 ¢ 6x1) DOVEL PIN ¢ 6x12 )
13 [6B/197.1-10 T4E 10 VASHER 10 4
14 |T40-00000008 AR MLOXL. 25x40 BOLT M10x1. 25x40 4
15 |6B/T5782-M8x65 XA M8x6S BOLT M8x65 1
16 |6B/T5783-M8x25 AR N8x5 BOLT M8x25 1
17 [T40-00000010 MRk ANODE !
18 {T40-00000009 AT HARA ANODE 4, LOVER CASING 1
19 [T40-04000018 Y SPACER, PROPELLER 1
20 {T40-04070000-13 Al -1U4x13"  [PROPELLER ASSY 3-114"x13" | 1
T40-04070000-12 PRk 3-11%6'x12"  |PROPELLER ASSY 3-11%¢"x12"
T40-04070000-11 Hh R 3-116'x11"  |PROPELLER ASSY 3-1154"x11"
20 {T40-04000019 B LAt BUSH A, PROPELLER 1
20 [T40-04000020 Wi LAt B BUSH B, PROPELLER 1
23 (T40-04000021 ik WYL 3 NUT 1
24 |6B/T91-4x25 Fog ¢4xs COTTER PIN ¢ 4x25 1




PAGE 28 OF 71

FAOEFT ZEE

4R
PARTS NAME:

24 1

ELECTRICAL 1

W

— »MHHHH A == VAR S
M . %\\H od ﬁ& % u\/m&

VN <

S N \_
A A< w = > e S
0 \ /Y/Lr MN/VH&/N// Anyw/rrbvl /J\WAA//F/V
\ A I oy \J/mwﬁ\\\\uu\ IR Lﬂ
/

\ RS st Cw
(VN =02 ~
N /N \
SITN N

_ A
N RN DA

SNO N ~S IO //\ N \\\

/ = A\ /w\ I \VARNSPE Y |
K\ // \f\r\\l»\ /«/ 7]/ //

101}/ N =N NSV AERN

= N\ O S
= N 0N Aﬁ\/

AT
)
i

bk,




FAOEFT ZEE

PAGE 29 OF 71

FHMEAMN |AA L

PARTS NAME; |ELECTRICAL 1
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SBEE  |EHET FHLH () FHELH(EX i1 %
I |P60-050000414 TRE COVER, FLYVHEEL 1
) [6B/T5783-M6x20 A Mox20 BOLT Mbx20 4
3 (6B/197.1-6 THE § WASHER 6 g
4 |F25-05000026 TRhES FLYWHEEL NUT |
5 |F25-05000025 hER4E WASHER, FLYWHEEL NUT 1
6 [F40-05000700EFI i FLYVHEEL |
T |6B/T5783-M6x30 N RER N6x30 BOLT M6x30 7
8 |F40-05000600EFT HENZEL % MAGNETO COIL ASSY 1
9 |F40-05000034 SELR BRACKET, COIL 1
10 {F8-00000005 BRI 08x10 DOVEL PIN @810 )
11 [F25-05000024 TRFEE WOODRUFF KEY, FLYWHEEL 1
12 [6B/T5783-M5x16 AN AER MSxl6 BOLT M5x16 )
13 [68/197.1-5 T4E 3 WASHER § )
14 18505040004 BELEERD PLATE B, PULSER COIL 1




PAGE 30 OF T1

FAOEFT ZEE

[ |

—

-

[

=

-~ m

i =
| m
| =
LN@ =
lq«W o]
—

\mﬂq =1
| =
0 (=)

o
= R

\ 4[44
N —
& \/\wﬁerF \

N

9 (¢

=~

)




FAOEFT ZEE

PAGE 31 OF 71

FaMAM [R5

PARTS NAME: | ELECTRICAL 2
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
e EEAR (X EE4H D %8 bit
1 |F40-05000300EF1 EREAY RECTIFTER ASSY 1
2 |6B/T97.1-6 T4E 6 VASHER 6 9
3 |GB/T5783-Mox30 AR Nox30 BOLT M6x30 )
4 |F15-07150001W R 200 FUSE WIRE (204) 1
5 |F25-05090100W YEbr B A FUSE ASSY 1
6 |F40-05000055EF1 RoasbBHEE BRACKET, RELAY 1
7 |6B/T5783-Mex16 7~ Mox16 BOLT M6x16 4
g [FIS-07150301W BeB¥E TACKET, RELAY 1
9 [F15-07150300W FELLETE RELAY, MOTOR 1
10 [68/197.1-6 FEEK WASHER 6 (COPPER) 6 HSn62-1
11 |GB/T6170-M6 M AFEE M6 NUT M6 (COPPER) 5 iSn62-1
17 |F25-05170201W EE R LB AL TACKET 4 )
13 {185-05000022 WSS CONNECTION LINE, MOTOR 1
14 |F25-05170200W HEEELPE B JACKET B, CONNECT LINE 3
15 |85-05030002 Ao BEHS (1) RELAY LINE (RED) |
16 [6B/T5783-6x12 AR Noxl) BOLT Mox12 1
17 |F40-05030005 AR B RELAY LINE |
18 [F25-05170400W B ERS T2 JACKET 1
19 |6B/T6170-M8 MRS NUT M8 1
0 |6B/T97.1-8 THE § VASHER 8 5
0 |F25-05170001W BHLE 2 N8 FIYATION BOLT, MOTOR ]
2 |F25-05170002 HERER 18 COLUMNAR BOLT M8 1
23 [F40-05000800 Fiah Al STARTING MOTOR 1
24 |6B/T5782-M8x50 AR N8xS0 BOLT 48x50 1
25 [F40-03000500EF1 EXGE A% C.D. T CABLE ASSY 1
2% |185-05000023 HREEY CONNECTION LINE, POWER 1
27 [F40-050012008F1 R B %K CONNECTION LINE, TILT 1
28 |B/T5783-M6x20 B N6x20 BOLT Méx20 )
29 [185-05030200 e B RELAY 1
30 [F40-030000138FT RASLEREE FIXED BRACKET, TILT RELAY |




PAGE 32 OF 71

ELECTRICAL 3

253

TH0RF] ZEZ T

L
PARTS NAME:

~
~
~
~
%/1

TR -
2\

%6666(\@ FSERC )

AR
ARV = it = NNy /
\\/\ VAN

i
)

\\ \
/r\\\




FAOEFT ZEE

PAGE 33 OF 71

LR |BK 3
PARTS NAME:  [BLECTRICAL 3
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
sBeE  |RUERT LB X AR EX HE &k

1 [0B/T5783-6x25 AR N6x25 BOLT Mex25 6

) [oB/197.1-6 THE 6 VASHER 6 9

3 [F40-05091401EFT IHEEE LY BRACKET, MAIN RELAY )

4 [F40-050914028F1 IREERER DAMPER, MAIN RELAY )

s [140-05000028 Ek R TUBE, IGNITER )

6 [F40-05000060EFT FRERE R FIXED PLATE, MAIN RELAY 1

7 [F40-030914008FT B MAIN RELAY )

g [cB/T6170-M6 AR M6 NUT Mg )

9 [0B/T5783-6x35 AR Mox3s BOLT M6x35 )

10 [F40-05000063EFT EREETH PLATE, SENSOR 1

11 [0B/T5783-5x16 NEEH Wsxle BOLT Msx16 )

12 [6B/T97.1-5 THE S WASHER $ 1

13 [F40-05091600BFT W E R R SENSOR, CRANKSHAFT POSITION | 1

14 |0B/T5783-M6x10 A Mex10 BOLT Meéx10 1

15 [F40-05000039EFT bk ( CLAVP ( 1

16 [F40-05090200EFT EEAAHE TONITION COIL ASSY 3

17 [F8-05000021 il WASHER 6

18 [0B/T5783-M6xd0 RNAE Moxdo BOLT M6x40 3

19 |6B/T5783-M6x16 XA Moxle BOLT Méx16 1

20 [F40-05000003 4+ CLAMP 1

21 [F40-05090700BFT KEERE SENSOR, WATER TEMPERATURE 1

27 [F40-05000042EFT NEhERE 0IL PRESSURE SENSOR 1

23 [F15-07000021 HEHERAL BUSHING, INTAKE SILENCER 3

2 |F8-05000007 BE B DAMPER 3

25 [F40-05000009-28F1  [B 2% E BRACKET, FIXED PLATE 1

2% [0B/T5783-M6x20 KA Mox20 BOLT H6x20 3

27 [F40-05000009-1EFI-C  |REHE 41 FIXED PLATE, ECU 1

28 [F40-05000065EFT %D CLAMP D 4

29 [6B/T5783-M6x12 AR Mox1) BOLT Méx12 )

30 [F40-05000049FT-A |3 st %45 FIXED PLATE, MAGNETIC VALVE | 1

31 [F40-05091500BFT BEEHA MAGNETIC VALVE, CARBON POT | 1

1) [F40-05090100BFT BOURE $A BCU A 1
F40-05090100EFI-B  [RCUR 3B ECU B

33 [F40-05001000BFT BB H S KA C.D.1 LINE ASSY 1
F40-05001000BFI-B  |& k414 %D C.D.1 LINE ASSY EROUEHBE A

34 [F40-05001000-1BFT |4 (404) FUSE WIRE (404) 1
F40-05001000-28F1  |{Efa# (204) FUSE WIRE (204) 1
F40-05001000-38FT  |[fE 4% (154) FUSE WIRE (154) 1
F40-05001000-4EFT  |[{B% (7.54) FUSE WIRE (7. 54) 1

35 [F40-05090101EFI-B  [RCURE 3Bt BUSH, ECU B 4 BEUEHBE A




PAGE 34 OF 71

FAOEFT ZEE

4R
PARTS NAME:

HAAY

INTAKE SYSTEM

W




FAOEFT ZEE

PAGE 35 OF 71

st |#HARG
PARTS NAME: | INTAKE SYSTEM
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SREE | iR LR (ER) FHA 1 ) %E &t
1 [6B/T5783-M6x20 AR N6x20 BOLT Mex20 !
2 |GB/T97.1-6 THE 6 WASHER 6 3
3 [F40-05090600EFT BAEEE AR SENSOR, INTAKE TEMPERATURE | 1
+ |F40-05090601EF1 BER EREWE 0-RING, TEMPERATURE SENSOR | 1
5 |F40-05090503EF1 b2kl STEP MOTOR !
6 [F40-05090503-1EF1 |k K0T E 0-RING, STEP MOTOR 1
7 |F40-03090501EF1 AL IDLE CONTROL 1
g [F40-05090502EF1 EAEHNE 0-RING, IDLE CONTROL 1
9 |cB/T818-M4x10 R A AT L0 BOLT M4x10 )
10 [6B/197.1-4 THE4 WASHER 4 )
11 |6B/T818-M5x14 T A AT x4 BOLT MSx14 )
12 |6B/193-3 B AE S SPRING WASHER 4
13 |6B/197.1-5 T4 5 VASHER $ 4
14 |F40-05000026EF1 A IDLE CONTROL PIPE 1
15 |F40-05090803EF1 HEHTETHE SEAL, INTAKE SILENCER 3
16 |F40-035090800EF1 NG ey Tl INTAKE SILENCER ASSY 1
17 |F40-05090403EF1 Y55 HE SEAL, THROTTLE VALVE 1
18 |F40-05090400EF1 B8 TR THROTTLE VALVE ASST 1
19 |6B/T818-Mdx16 TR A AT Wil SCREW Mdx16 )
20 |6B/T93-4 M 4 SPRING WASHER 4 )
21 |6B/T96-4 AHE 4 WASHER 4 )
20 |F40-035090401EF1 HETHEERE POSITION SENSOR, THROTTLE 1
23 |B/T818-M5x20 T A LN BOLT M5x20 )
24 [HT4. 0300 RAALH 4. 0x300 CLAMP 4. 0x300 )
25 |F40-05090408EF1 YE TR RUBBER BOOT, THROTTLE VALVE | 1
26 |F40-05000064EF1 SEEL: CONDUIT, THROTTLE VALVE 1
17 |6B/T5783-M6x14 N Mox14 BOLT M6x14 1
28 |F40-05000030EF1 EA%E A AIR PIPE 4 1
29 |F40-035000048EF1 TRAEAE AIR PIPE 1




PAGE 36 OF 71

FAOEFT ZEE

A
PARTS NAVE:

A

CYLINDER




FAOEFT ZEE

PAGE 37 OF 71

FREAR |k

PARTS NAME: | CYLINDER
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SBEE  |EHET FHLH () FELHGEX) i1 %
1 [F15-07050004 it FILLER CAP, ENGINE 0IL 1
2 (TASO-F404-35-022 o 20N E 0-RING |
3 [F40-05070000 CER-LiL COVER ASSY, CYLINDER HEAD 1
4 [P40-05070001 EhLE COVER, CYLINDER HEAD 1
5 [F40-05070002 oo B CONNECTOR, BREATHER 1
6 [F25-02010003 EAEHEB CONNECTOR B, GAS PIPE 1
7 [F40-05070004 JEM SIEVE NET 1
§  [F40-05070003 P E £ PLATE, BREATHER 1
9 [F40-05000002 Eh BT SEAL, CYLINDER HEAD 1
10 |6B/T818-M4x10 A A AT Mdx10 SCREW Mdx10 4
11 |6B/T5783-M6x20 KR Mox20 BOLT Méx20 7
12 |6B/197.1-6 THE § WASHER 6 11
13 [F25-05050021 8 hshat 37x50x7 R 0IL SEAL, CAMSHAFT 1
14 [F15-07010005 WE /4 PLUG 1/4" 5
15 [F25-05050007 185 B R 42 A0 WASHER, LIMITING BOLT 4
16 [F25-05050006 T8 B R 2 1 LIMITING BOLT, CAMSHAFT 1
17 [F25-05000003 THE 9 WASHER 9 8
18 [F25-05000002 AN ADGEE Wxl. 15 BOLT M9x1. 25 g
19 [F40-05040100EFT B kA CYLINDER HEAD ASSY 1
20 |F15-07040104 5154 GUIDE, VALVE 6
21 [DPR7EA-Y X% DPRTEA-9 SPARK PLUG DPR7EA-9 3
22 |F8-05000022 MR Mox2S BOLT Méx25 4
23 |F25-00000014 FA4 88x1) DOVEL PIN ¢8x12 )
24 |F40-05030000 Ahdd GASKET ASSY, CYLINDER HEAD | 1
25 [6B/T5783-M6x10 AR Mox10 BOLT Mox10 3




PAGE 38 OF 71

FAOEFT ZEE

=
[
—
o
—_
(=
==
| Sl
=
% -
WE o
= | =
F|| =
(==
H| <
==
= =
== j=e]
= E—=
= =
B | =

~

o

o

Q
2




FAOEFT ZEE

PAGE 39 OF 71

FHEAR | dHEE
PARTS NAME: | CRANKSHAFT & PISTON
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SBEE  |EHET FHLH () FHELH(EX i1 %
1 [F25-05020003 WEEB @43x054.8x6 R |0IL SEAL B 1
2 [F40-05000001 ki CRANKSHAFT 1
3 [F25-05010300-1 HEHE (26) BEARING SHELL, CRANKSHAFT 8 BLACK
F25-05010302-2 BEBR (FE) BEARING SHELL, CRANKSHAFT BROVN
4 |F25-05020002 HfEtA 835x046.85x6 L (011 SBAL 4 1
5 [F25-05020200 EFALE CONNECTING ROD ASSY 3
6 [F25-05020204 EFER BOLT, CONNECTING ROD 6
7 [F25-05020203-1 AFBE (26) BEARING SHELL, CONNECTING ROD| 6 BLACK
F15-05020203-2 ERHR (%) BEARING SHELL, CONNECTING ROD BROWN
g [F25-05020106 EEHLE CIRCLIP, PISTON PIN 6
g [F25-05020105 EEE PIN, PISTON 3
10 [F40-05020100 EEAH PISTON ASSY 3
11 [F40-05020101 EE PISTON 3
10 |F25-05020102 EERA PISTON RING ASSY 3




PAGE 40 OF 71

FA0RFT ZEE0T

[==]
oL
S

s md
=
x| =
R =
H=H| S
=
| =
ESamdl BN
= | &
| =
B =




FAOEFT ZEE

PAGE 41 OF 71

FHEAT (WA

PARTS NAME: |CRANKCASE
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SEEE  |Ef4S EEAH (X ARG % 4
I |B/T5783-M8x35 AR M8x3S BOLT M8x33 1
2 |oB/T97.1-8 TH#E § WASHER 8 9
3 [F40-05000011 LA AR POTHOOK, ENGINE 1
4 |oB/1889. 1-8 EAR G4 SEE Mg (LOCK NUT M8 1
5 [F40-05010000 HUARALE 22 4 CRANKCASE ASSY 1
6 [F15-07010004 wE 18 I 1/8" 4
7 [F25-00000014 FHH O8x1) DOVEL PIN ®8x12 )
8 [F25-05010104 B 1) I 1/2" 1
9 [F25-05010103 BE 34 TAM 3/4" 1
10 [F25-05000035 AR M8x80 BOLT M8x80 8
1 [F15-07000030 AR Mox3s BOLT M6x35 8
12 [6B/197.1-6 T4E 6 WASHER 6 18
13 [F40-00000003 b CLibEE GASKET, ENGINE 1
14 [F25-05000100 Mk &2 0IL FILTER 1
15 [F15-07010003 HLHEE A MD0x1. 5x35 STUD SCREW M20x1. 5x35 1
16 [P40-05000004 FREMTHE GASKET, EXHAUST COVER !
17 [P40-05000003EFL #EE COVER, EXHAUST !
18 |B/T5783-M6x35 AR Mox3s BOLT M6x33 10
19 [F40-05000038 WEL K GASKET, JAM |
20 [F40-05000037 BE M18xl. S TAM M18xL. 5 |
20 |F25-05010113 HACEE X JOINT, WATER NIPPLE 1
2 [F15-07010021 TEEER COVER, THERMOSTAT |
23 [F15-07000031 HiEE (360) THERMOSTAT (S60) 1
24 [F15-07010022 TEEL GASKET, THERMOSTAT 1
25 |F40-05000003 %+ (LAMP 1
26 [F40-05000022 KE A 96x011x280 WATER PIPE 4 @6x611x280 1
27 [F60-05000047 TR KE WATER PIPE, SHAPED !
28 [F40-03000016 @ THREE WAY )
29 [F40-03000004 & F VATER PIPE F 1
30 [F40-03000002 K& ¢ o6xd11x170 WATER PIPE C @6x$11x170 1
30 [F40-03000003 K& D 96xd11x230 WATER PIPE D @6x$11x230 1
32 [F25-03000021W EAKE WATER PIPE, SHAPED 1




PAGE 42 OF 71

i =

{i m

B e |

| EE

B

/=

el O T

-+ e \ML

| X8| =
| s
=
Lo

,,7 O M
- ]
| N

/ —_

NSRS _
oA By N el
\ / < A\
/F\A\/ \,\@w% \
N N \
A /M ~ PAYER
AN S
L\ N / / \/ ! Y
R AN 7 N AN
AR R AN YA T
I \
RN BT N L VA —
D g N
227/ NV
AN
=0 - /
N
1 A 4/)/ /// O\ /
) \ \ \ S
/44} Yo i
\




FA0BFT % { it

PAGE 43 OF 71

FHMEANE |wE

PARTS NAME:  [OTL PUMP
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SBEE  |EHET FHLH () FELHGEX) HE %
1 [F40-05000007 RS EE NUT, TIMING PULLEY 1
) [F25-05000021 Er#Hh TIMING PULLEY 1
3 [F25-05000023 R TIMING BELT 1
4 |F40-05000008 ERFRER PLATE, TIMING BELT 1
s [F4-04000019 LEE 4x5. 3513 WOODRUFF KEY 1
6 (14000000008 A N0kl 25x40 BOLT M10x1. 25x40 !
7 [6B/197.1-10 THE 10 WASHER 10 I
g [F25-05050018 K48 WASHER, DRIVEN PULLEY 1
9 [F40-05040006 ks DRIVEN PULLEY 1
10 [F25-05050016 Nah it i 84 DOVEL PIN, DRIVEN PULLEY !
11 [P40-05040201 f 4 CAMSHAFT 1
12 [F40-05040407 MEREHE GASKET, 0IL PUMP 1
13 [F40-05040400 Al &AL 0IL PUMP ASSY !
14 [F40-05040401 iy:EX BODY, 01L PUMP 1
15 [F40-05040405 b SEAL, 0IL PUMP !
16 [F40-05040404 M R% T4 ROTOR SHAFT , OIL PUMP 1
17 [6B/T309-4x15.8 HA 4x15.8 NEEDLE ROLLER 4x15. 8 1
18 [P40-035040403 HRNET INNER ROTOR , 0IL PUMP 1
19 [F40-05040402 HRMET OUTER ROTOR , OIL PUMP 1
20 [F15-07110003 R E PLUNGER, 0IL RELIEF VALVE 1
11 [F40-05040408 Yook A & SPRING, 0L RELIEF VALVE 1
27 [P40-05040406 iy COVER, OIL PUMP !
23 |6B/T823-M6x16 78N LT Mox16 SCREW M6x16 )
24 [6B/197.1-6 T4E 6 VASHER 6 4
25 |6B/T5782-M6x40 AR Noxd BOLT M6x40 4




FAOEFT ZEE

PAGE 44 OF 71

A4tk

AT

PARTS NAME:

VALVE




TA0RF] ZEZ T

PAGE 45 OF 71

FHMEAR AT

PARTS NAME: | VALVE

SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SBEE  |EHET FHLH () FHELH(EX i1 %
1 [F25-05050002 #AN VALVE, EXHAUST 3
) [F25-05050003 AlTEE4H WASHER, VALVE SPRING 6
3 [166F-010003 #4 T SEAL, VALVE STEM 6
¢ |F25-05050005 AlTHE SPRING, VALVE 6
5 [F15-07040006 EETE RETAINER, VALVE SPRING 6
6 [F15-07040007 E#4+E COTTER, VALVE SPRING 12
7 [F25-05050300 B % ROCKER ASSY 6
8 [F25-05050301 ok ROCKER 6
9 F15-07040303 St SCREW, VALVE ADJUSTING 6
10 [F15-07040304 iy o LOCK NUT 6
11 [F25-05050001 #471 VALVE, INTAKE 3
12 [F40-05040001 B SHAFT, ROCKER 1
13 [F40-05040002 BERIM SUBPORTING PLATE, SPRING PLATE )
14 |F40-05040004 BERAEERA SPRING PLATE A, ROCKER |
15 2505050012 S B SPRING PLATE B, ROCKER )
16 [F25-05050019 BEBNfEZER FLANGE BOLT, ROCKER SHAFT 4
17 [F40-05040003 2 W B FIXED PLATE B,ROCKER SHAPT 1
18 [F25-05050011 BERMEER SPRING PLATE, ROCKER 1
19 |F25-05050009 HEWE THA FIXED PLATE A, ROCKER SHAFT 1




/
——c

i)
=\u

iich
_—
X

PN
N

~Z

\\ o

|

Q

SSTTTT T T T T AN
)

&

{\:7

N

/t
/
a

FA0BFT S0+

PAGE 46 OF 71

A4tk

kXD

PARTS NAME:

FUEL SYSTEM

\ o

\‘7“‘F/7/K2/'\F‘T\T\\
ya

/
\

4

!
UG T

/




FAOEFT ZEE

PAGE 47 OF 71

ML (Bud4
PARTS NAME; |FUEL SYSTEM
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SEEE (R4S EEAH (X ARG % i
I |B/15783-M6x14 R Mox14 BOLT Méx14 1
2 [6B/T93-6 BAE ¢ SPRING-WASHER 6 1
3 |6B/T6170-M8 N AN NUT )8 1
4 |F40-05000036 KL R BRACKET , FILTER CUP 1
S |185-05000300 ST ALf FILTER CUP ASSY 1
6 [F15-07080001 22 ELEMENT, FILTER 1
T |185-05000302 BF FLOATER 1
8 |6B/T34SL1-30.5x1.8  |REATEHE 030, 5x1.8 SEAL, FILTER (UP 1
9 [185-05000301 JEAR CUP, FILTER 1
10 [P4-04000030 WELE B SPRING , FUEL PIPE 'B" 6
11 [F40-03000005EFT WASH4 A 05x@10x720 (EPA)  |FUEL PIPE A 65x@10x720 (EPA) | 1
12 [F40-05000021EFT Wb TR (BPA) FUEL PIPE (EP4) 1
13 |F40-05000019 %D 9510105400 FUEL PIPE B $5x910x400 |
14 [6B/T3450.1-25x3.0 (O 25x3.0 0-RING 25x3.0 1
15 |6B/T5783-M6x30 N EER Mox30 BOLT M6x30 )
16 |cB/197.1-6 THE 6 WASHER 6 )
17 [F40-05050000 M R A1 FUEL PUMP ASSY 1
18 [F25-05130004 & PLUNGER 1
19 [F25-05130003 HERE SPRING , PLUNGER 1
20 [F25-05130001 Wi R E SEAT, FUEL PUMP 1
21 |6B/T6170-45 N NS NUT M5 4
22 [F25-05130002 RE#E SPRING, DIAPHRAGM 1
23 [F25-05130008 WAt ¢ 4xl6. 5 ROLLER NEEDLE ¢ 4x16.5 1
24 [F25-05130100 EF2 ks DIAPHRAGM SHAFT ASSY 1
25 [F4-04090011 W Fr 24T M3x6 SCREW M3x6 )
26 [F4-04090005 B A UNILATERAL PLATE )
27 [F40-05050200 W B 4 FUEL PUMP SHELL ASSY 1
28 [F25-05130005 HRE UPPER DIAPHRAGH 1
29 [F25-051300064 MR LEHE SEAL , FUEL PUMP 1
300 [F25-05130007 MR E COVER, FUEL PUMP 1
31 |GB/T818-M5x4S TR LA Noxds SCREW, PAN HEAD MSxd45 4




PAGE 48 OF 71

FAOEFT ZEE

—
oL

o)

-

(=)

=}

—

1 —
< | =
= [
V|
=
= =
=2
= =
== T2
= E=
= =
B | =




FIOEFT ZEE

PAGE 49 OF 71

FatAt | HEAE
PARTS NAME: | TOP COWLING ASSY
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SEEE  |RE4S AR (0 TRAH D §2 ki
1 [F40-060000004 REHE TOP COWLING ASSY 1
) [F40-060000034 TEZ COVER, TOP COWLING 1
3 [F40-08000002 MERE () MARK (RIGHT), TOP COWLING |
4 [F40-060000014 TE TOP CONLING 1
5 [F40-08000004 TERH (D) MARK (FRONT), TOP COWLING 1
6 [F25-06000006 Bk Ek B FLAT BOLT B 4
7 [P40-06000002 ECEL G RUBBER SEAL, TOP CONLING |
8 [F23-06000004 AEY POTHOOK (FRONT) !
9 |6B/Te184-Mo TRASERAAASZEE N6 |LOCKNUT M6 6
10 [F25-06000100 FHAAk POTHOOK ASSY (BACK) !
11 [F25-06000005 ik CUSHION, BACK POTHOOK 1
12 [F40-060000084 R A PLATE, LOCKING HOOK 1
13 |GB/T6170-M6 A ERG NUT Mg 4
14 |GB/T97.1-6 T4E 6 VASHER 6 4
15 [F40-08000001 MERH (£) MARK (LEFT), TOP COWLING |
16 [F40-06000007 J kR A FLAT BOLT 4 )
17 [F40-08000003 MERE (B) MARK  (BACK), TOP COWLING !




FA0RFT BT

PAGE 50 OF 71

T4

S (240)

PARTS NAME:

OUTER FUEL TANK (24L)

\L p J
A




FAOEFT ZEE

PAGE 51 OF 71

T4 MR (40)
PARTS NAME:  [OUTER FUEL TANK (241)
SN, PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
pEsE  |FHGRT FHEAH (X RELHE les st
L [F15-09000000 W B 0IL TUBE ASSY 1
2 |F15-10000000 WA FUEL TANK ASSY 1
3 |F15-10010000 g R A COVER ASSY, FUEL TANK 1
4 |6B/T818-M5x18 + 4 A LB AT SCREW , PAN HEAD M5x18 4
5 |6B/197.1-5 THES WASHER § 4
6 [F15-10020000 HETER OLEOMETER ASSY |
7 |F15-10000003 b GASKET 1
8 [F15-10000002 HAER STRAINER 1
9 |F15-10000001 A AR FUEL TANK 1 (241)
10 |F15-09020000 Wb LAH% (8) FUEL LINE CONVECTOR (ENCINE SIDE, FRALE) | 1
1 [87133-13.3 BEEMEE 013.3 SINGLE LUG ENDLESS CLAMP 4
12 |F15-09000001 % 4 (910x06x92080) FUEL LINE A(610x06x2080) | 1
13 [F15-09030000 FohmRAH PRIMER BULB ASSY |
14 |F15-09000002 4B (910x06x850) FUEL LINE B(610x6x850) 1
15 [F15-09010000 Wil A () PUEL LIE CORVECTOR (FUEL TAYE SO FEWALE) | 1




PAGE 52 OF T1

FAOEFT ZEE

AL

BUSA%

CONTROL BOX ASSY

PARTS NAME:




FAOEFT ZEE

PAGE 53 OF T1

FHEAR: | BAGEHE
PARTS NAME: (ONTROL BOX ASSY
K. PART N0 DESCRIPTION DESCRIPTION (m REMARKS
SBEE | FH5T FHAH(FX) FELEH(ED HE i
1 |F40-13000000EFT BAGU% CONTROL BOX ASSY 1
2 [HT2. 5x60 AT CLAMP )
3 [F40-130002008FT RpF A% STARTING SWICH ASSY 1
4 |F40-08010100BFI BY%E CONTROL CABLE 1
S P13-11000002W BAETEM PLATE, CONTROL BOX 1
6 |B/T819. 2-M5x12 LA M5x12 SCREW PAN HEAD M5x12 )
7 |F15-13020007W e ES THROTTLE HANDLE, INCHING 1
8 |F15-13000003W SR ari=S BUSH, CAM )
9 |F15-13020006W S BUSH, HANDLE 1
10 [F15-11000001W W BLOCK, RUBBER 1
11 [F15-13000014% REYE JACKET, CABLE 1
12 |F4-01090401 BAE AL STOPER, HANG ROPE ASSY 1
13 [F15-13000400% AEF Rk ENGINE STOP SWICH ASSY 1
14 |F15-13000203W Wh3E B INSULATED PLUG "B" )
15 |F15-13000202W BaEL A INSULATED PLUG "A" |
16 [F15-13020001¥ Bz COVER , CONTROL BOX 1
17 [F15-13000013W BUENER SYALL COVER , CONTROL BOX 1
18 |F15-13020005% WH4HE B WASHER "B" , WAVE !
19 [F15-13020100¥ HEEAAH LOCKED DISK ASSY |
20 |F15-13020002W 1% TORSION SPRING |
20 [F15-13020003W B4RR BACH LOCKED PULLEY 1
20 [F15-130200040 FREEEM PLATE , PULLEY SPRING 1
23 |GB/T818-Mdx6 +F R LA Méxe PAN HEAD SCREW Méx6 )
24 [F15-130200000 BAEEAH COVER ASSY, CONTROL BOX |
25 |6B/T5783-M8x30 NAER M8x30 BOLT M8x30 1
26 |B/197.1-8 THE § VASHER 8 |
27 [120-13000500W i [T LA MACHINE, CONTROL ACCELEROGRAPH | 1
28 [F15-13000007 HHLE VASHER |
29 |6B/T896-6 FrofE 6 PIN , COTTER 6 3
30 |F25-07000007W BEGEELD CONTROL CABLE TIE.IN 'B" )
30 {F15-13000002W Lk CAM MECHANISM 1
3 [6B/T818-M3x14 TR LAY PAN HEAD SCREW M3K14 )
33 [F15-13000800W B x INCHING SWITCH 1
34 [F15-13000003 BEE R ER PLATE 1
35 {F15-13000004W JEluR £y PULLEY 1
3 [F15-13000001 BlEERD SHIFT SPRING PLATE 'B" 5
37 |F15-12000016W Tl 16 MARK 16 1
38 |6B/T6170-M6 NAZE Mo NUT M6 3
39 F15-13000008W AR F WEARABLE PLATE , CAM MACHANISN | 1
40 [F15-13000700W T EH SHIFT SWING LINK |
41 |F15-13000601% B RE A ADJUSTER FASTNESS ASSY I
4 |6B/75783-45x25 FNAEE W5x25 BOLT MSx25 )
43 |6B/T6170-5 NAEE NS NUT M5 )




FAOEFT ZEE

PAGE 54 OF T1

FUHAR: | BYEUE
PARTS NAME:  |CONTROL BOX ASSY
SN, PART NO. DESCRIPTION DESCRIPTION QY RENARKS
EEE | FHEE 4% (93) 4% (EX) % Lt
44 |F15-13000300W ety 24 BUZZER ASSY 1
45 [F15-13000602W R ADIUSTER PIN 1
46 |GB/T5287-6 BAAE 6 BIG WASHER 6 3
47 [F15-13000006W EHRE F WEARABLE PLATE 1
48 F15-13000011 FREFIE BUSH, SHIFT SWING LINK 1
49 [F15-13000012W BHBE BRACKET, CONTROL BOX 1
50 |F15-12000013W 13 MARK 13 1
51 [F15-13000015W B K &4 COVER, WATERPROOF 1
57 F15-13010010 BUFRE A BLOCK, CONTROL HANDLE 1
53 [6B/T936.1-5 EHYELE S WASHER, LOCKED 5 )
54 [6B/T819. 2518 +E R L AT W5x18 SCREV, PAN HEAD M5x18 7
55 {E4-10040100W AT A SWITCH ASSY, TILT |
56 |F15-13010001 PES CONTROL HANDLE 1
57 [Fs-13010000 BYFE CONTROL HANDLEBAR 1
5§ |GB/T84.5-ST4. 8x12 [ AEA L B S BATSTA. 8x12 [ SCREN, PAN HEAD ST4. 8x12 1
59 |GB/T818-Mdx10 T F A L AT L0 SCREW, PAN HEAD M4X10 3
60 [F15-13010000W BYEHE COVER, CONTROL HANDLE 1
61 [F15-13010005W Egns SPRING, COMPRESSTON 1
60 [F15-13010004W B PART, ORIENTATION CONTROL 1
63 |F15-13010008W FLEEM PLATE, ORIENTATION PART 1
64 [0B/T820-M6x90 R ATNOX0 SCREW, PAN HEAD M6x90 3
65 E4-07020015W FHIER CHAFING PLATE, WIRE 1




PAGE 55 OF 71

FA0RFT ZEE0T

Y
v
oL
-
(=4
—
=

==

= =
N\ P
M W
SE =
oz | e
= =

j—)
=
| =|
=

_E | =

~— o

= | 2

=

W | &

@)D




FAOEFT ZEE

PAGE 56 OF 71

FEAR (R RAH
PARTS NAME:  |ELECTRIC OIL PUMP ASSY
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SEEE  |Ef4S EEAH (X ARG % 4
I |F40-05000069EFT E5% ( 95x910x100 AIR PIPE ( 1
) |15-04000200 B CHECK VALV 1
3 [F40-05000070EFT FIA% D ¢5x@10x150 AIR PIPE D 2
4 [F15-05000011 S| THREE WAY 1
5 |F40-05000051EFI EA% B AIR PIPE B 1
6 [F40-05100000EF] ook R AL 0IL POMP ASSY 1
7 |F40-05100100EF1 B Ak R AR BODY ASSY, OIL PUMP 1
g [57133-13.3 BELMEE 013.3 SINGLE LUG ENDLESS CLAMP 4
9 [F40-05100010EFT mREAEN SHAPED TUBE 4, OIL PUMP 1
10 [F40-05100004EFT HREAED SHAPED TUBE B, 0IL PUMP 1
11 |F40-05100202EFT iR £ CAP, DETECTION VALVE 1
12 |F40-05100201EFI wERR MR DETECTION VALVE, 0IL PUMP 1
13 [P40-05100600EFT EARTR PRESSURE REGULATOR VALVE 1
14 [F40-035100601EFT EHRTRIFE 0-RING, PRESSURE REGULATOR VALVE| 1
15 [F40-05100600-1BF1  [EAHEFIRE &4 E WASHER, PRESSURE REGULATOR VALVE| 2
16 [F40-051006028F1 HilFE CONDUIT TUBE 1
17 [F40-05100603EFT EHREAR PALTE, PRESSURE REGULATOR VALVE | 1
18 |6B/T818-M5x12 TR LA M5x) SCREW M5x12 )
19 [cB/T818-M4x16 +F A LA Ml SCREV Mdx16 5
20 |6B/T93-4 BUAE ¢ SPRING VASHER 4 )
21 |F40-05100301EFI T NEEDLE VALVE 1
22 [F40-051003028F1 HRFE CLAMP SPRING, NEEDLE VALVE | 1
23 [F40-051000038F1 B BAFFLE PLATE 1
24 |6B/T818-M4x8 TFREA LT Mdxs SCREW Mdx§ 4
25 [F40-05100001EF1 3T FLOATER 1
26 [F40-05100002EFT 314 PIN, FLOATER 1
27 [F40-05100500FT WRAY 0IL PUMP ASSY 1
28 [F40-05100505EF1 HREES CONNECTION LINE,0IL PUMP 1
29 [F40-05100501EF1 WRORE RUBBER SLEBVE, 0IL PUMP 1
30 |F40-05100504BF1 RS PADDING BLOCK, 0L PUMP 1
31 [F40-051005038FT R R RUBBER PAD, 0IL PUMP 1
30 [F40-051005028FT RN FILTER NET,0IL PUMP 1
33 |P40-05100704BF1 WA 3 SEAL, 0IL C4P 1
34 |F40-051007018FT Bk R R 0IL CAP, ELECTRIC PUMP 1
35 [F25-05090005 BXBERRE B E BUSHING, DANPER 3
36 [F25-05090004 EXBSRERE DAMPER 3
37 [F40-05100800BFT Wb 4 & COOLER, FUEL !
38 [6B/197.1-6 T48 6 WASHER 6 1
39 |B/T5783-M6x25 A AR N6x2S BOLT N6x25 4
40 |6B/T96-6 KAE 6 BIG WASHER 6 3
41 |F40-051007038FT AR BT DRAIN BOLT, 0IL CUP 1




PAGE 57 OF 71

FAOEFT ZEE

—

—

—

~

=

=

= =
= =S
| =

K

= =8
=
== (==
=2
= =
ESamdl BN
= | &
| =
B | =

\
o\ \ o /////N/
\W W\
@ J _ m/w/
0]
o

/ol |

ﬁMQLTK%N@ “““




FAOEFT ZEE

PAGE 58 OF 71

FRELR Bt
PARTS NAME; |FUEL COMMON RAIL
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SBEE  |EHET FHLH () FELHGEX) HE %
I [F40-05000046EFT Ba LT BOLT, ADAPTER 1
2 |0B/T982-12 AAFHEEL COMPOUND SEAL WASHER 12 )
3 [F40-05000045EFT L ADAPTER, COMMON RAIL 1
4 |6B/170. 1-M6x35 W A ATNG3S INNER HEXAGON BOLT Mgx35 2
5 [F40-05000044EF1 Y BUSHING, COMMON RATL )
6 |F40-05091200BFT e COMMON RAIL, FUEL 0IL 1
T [F40-050903008FT W 42 FUEL INJECTOR 3
8 |F15-07010004 Y18 PLUG SCREW 1/8 1
9 [F40-05000073B AU A% FUEL OIL ASSY, COMMON RAIL | 1
10 [F40-05091100EFT BRI ER FUEL FILTER 1
I F15-071503010 BEBETE RELAY  JACKET 1
12 [F40-05000041EFT WA 4 LB JOINT B, FUEL FILTER 1
13 [s7133-13.3 BEEREE 13,3 SINGLE LUG ENDLESS CLANP )
14 |F40-05000019EFT Wi%D 950105710 FUEL PIPE A $5x910x710 1
15 [F40-051005TIEFT-A  [BUA4C% ¢ 4xd Tx350 0IL PIPE, 0IL PUMP 1
16 |F40-050000528FT K% G 06x11x550 WATER PIPE ¢ @6x$11x550 1
1T |136-04000023 % CLIP 1




PAGE 59 OF 71

FAOEFT ZEE

MERAAY

POVER TRIM&TILT ASSY

AL

PARTS NAME:




FAOEFT ZEE

PAGE 60 OF 71

Fofaf  |HERARS
PARTS NAME:  [POVER TRIM&TILT ASSY
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SEEE [R5 EHAH ) B4R G0 % it
L {T40-10000000 TR R A HYDRAULIC TILT ASSY 1
) [T40-10010000 A b LOCATING CYLINDER ASSY 1
3 [T40-10030000 BE AR LOCATING CYLINDERGPISTON 4SSY | 1
4 (T40-10030202 BAT 1500365 0IL SEAL 15x23x5 1
5 (T40-10030200 HEER PISTON NUT 1
6 [T1S-B-2407-P15T2 0 B4 EP15T] CIRCLIP PI3T) 1
7 [TIS-B-2401-P15 BAHFOHE14. 8x0). 4 0-RING @14, 8x2. 4 1
8§ [TASO-F404-24-045 FEZBOY B Tx02 4 [0-RING 044, Tx2. 4 1
9 [T40-10030100 BE A LR SHART, TILT ASSY 1
10 |T40-10030301 BIEE PISTON 1
11 [GB/T879.4-1.5x12 [ Al As B MH#0L. 5x12 [PIN 91, 5x12 1
12 |785-06020202 BAGR BALL 4 12
13 [185-06020005 T SEAT, SPRING 7
14 [T40-10030001 BHEZER%E SPRING 5
15 [T40-10030002 EEAR WASHER 1
16 (T40-10030003 FEHE WASHER 1
17 [GB/T70. 2-M10x1, 25%40 [~ AR KEATMI0x1. 25x40  [SCREV MI0x1. 25x40 !
18 [I18-B-2401-P39 EE0Y B Tx3. 5 0-RING 38. 7x3. 5 2
19 [T1S-B-2407-P39T) 0 BP9 RING, BACK UP P39T2 1
20 {T40-10010100 HpEEA FREE PISTON SUB ASSY 1
2 |T40-100101014 EHiEE FREE PISTON !
22 (T40-10010102 EERGRE SPRING 1
23 [T40-10010104 EERR SEAL 1
24 {T40-10010103 Eihi BUSH, BOLT 1
25 [140-10010105 EELE BUSH, PISTON 1
26 [6B/T70. 2-M4x35 W7~ T K BRATX3S SCREW M4x35 1
27 [F15-07010004 BELS BLOCK, CYLINDER 1/8" 1
28 [140-10000002 AR LA Ak POSITIONING CYLINDER 1
29 |IS-Fe-11.2 0% B 10. 7x81. S 0-RING 810, Tx@1. 5 3
300 [T40-10000001 WAL/ BALL 1/8" .
31 {185-06020014 EERERS SPRING, PISTON )
3 |185-06010201 TRE FILTER 1
33 |IIS-FG-6 0% 95. 5x1. 5 0-RING 5. 5x1. S 4
34 |T40-10020500 waw ] TILT MOTOR 1
35 |6B/170. 1-M6x20 W~ A 4TMox20 SCREW M6x20 4
36 |0B/T3452. 1-48x2 HAL0% B ¢ 48x] 0-RING ¢ 48x2 1
37 |T40-10020004 AEpEE SPRING 1
3 [140-10020003 L LINK, MOTOR 1
39 |6B/T70. 1-M4x25 Ko 4TS BOLT M4x23 4
40 |T85-06010705 R4 04x21. 8 (2-2-4 ROLLER @4x21.8 G2-2-4 )
41 |140-10020400 SR RA GEAR PUMP ASSY 1
92 |IIS-Fe-3 0 B84 5x01. 5 0-RING 64, 5x81. 5 2
43 {T40-10020002 EEHE SPRING !




FAOEFT ZEE

PAGE 61 OF 71

Fofaf  |HERARS
PARTS NAME:  |POVER TRIM&TILT ASSY
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SEEE R4S EHAH 0 EHAR % it
44 |185-06010203 (e PIN, VALVULA SUPORTE 1
45 [185-06010207 AITE SEAL, MAIN VALVE 1
46 {T40-10020005 wRRTEE FILTER, PUMP )
47 |T1S-FG-4 TRBEYEG3. 5xl. S 0-RING 3. 5xL. 5 )
48 4010020001 HERE HOUSING 1
49 [T40-10020301 ZREY PIN, VALVE SUPPORT 1
50 [T18-B-2401-P3 RGS0M B L. 8x1. 9 0-RING ¢2. 8x1.9 1
51 [71S-B-2401-P8 0 Ele7. 8x1.9 0-RING 7. 8x1.9 1
50 [TIS-B-2401-P9 0% B 98. 8x1.9 0-RING 8. 8x1.9 3
53 [T40-10020302 TRk SEAT , RELIEF VALVE 1
54 |T40-10020303 GRREER SEAT, SPRING 1
55 [T40-10020304 TS SPRING, UP RELIEF 1
56 |118-B-2401-P11 0% B 10, 8x2. 4 0-RING #10. 8. 4 1
ST [T40-10020305 TRRER SCREW, VALVE LOCK 1
58 |185-06010503 FR4A% VALVE SUB ASSY 2
59 |T1S-B-2401-P12.5 ERIT0PE1x1. S 0-RING @12xL. 5 )
60 [JIS-FG-12 REEEF B 5x1. 5 0-RING @11, 5xL. 5 2
61 [T85-06010501 BRIEE PISTON, SHUTTLE 1
60 [185-06010009 W4T SCREW 1
63 [185-06010601 ATESHLE WASHER, SEAL )
64 |T40-10020201 BELE SEAT, SPRING 1
65 [140-10020202 AllEnEs SPRING 1
66 |7IS-FG-10 FEROHESY. 5x1. 5 0-RING 9. 5x1. 5 1
67 |85-06010606 FHIR AR SCREW, MANUAL RELEASE 1
68 |6B/T3452. 1-17. 5x2. 65 |FHRAMKOH ES17. 5x2.65  |0-RING 917, SxL. 65 1
69 |6B/T893.1-20 LA R0 RING, SNAP CIRCLIP 20 1
0 |GB/T70. 1-)6x75 W~ f A K RATNG TS BOLT M6x75 3
7 [185-06010002 Ah#E1/16" BLOCK, CYLINDER 1/16" 5




PAGE 62 OF 71

FAOEFT ZEE

)

R

FHRA (F

MANUAL TILT (MANUAL CONTROL)

CSkigdi

PARTS NAME:




FAOEFT ZEEM

GB/TS783-M6x10

NAER Mox10

BOLT Mox10

FakLt | FoRA (F8)
PARTS NAME:  |MANUAL TILT (MANUAL CONTROL)
. PART NO. DESCRIPTION DESCRIPTION TY
Bed  |EMEE EEAH (X ARG %
I |F40-00000004D R BUSH 4 1
7 [F40-00000200D a5k TRIM & TILT ASSY 1
3 [F40-00000003D Fdne: 2] BUSH B 1
4 [P40-00000006D RARMR ANODE 1
5 |6B/T820-M6x25 TR Mox2S SCREW M6x25 1
6 [F40-00000201D e HANDLE, TRIN & TILT ASSY 1
]

PAGE 63 OF 71




PAGE 64 OF 71

FAOEFT ZEE

A
PARTS NAVE:

KAt (RBHF)

ENGINE ASSY (REPAIR KIT)

28

. ,/
) O

\

5

oo
~

28




FAOEFT ZEE

PAGE 65 OF 71

FHELR | KR (64
PARTS NAME:  |ENGINE ASSY (REPAIR KIT)
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SEEE  |Ef4S EEAH (X AR ERD % &
1 [P40-05110000 EAR L% ENGINE ASSY 1
2 |B/T5783-M8x35 AR N8x3S BOLT M8x35 1
3 [6B/197.1-8 THE § WASHER 8 9
4 [F40-05000011 Rt ERY POTHOOK, ENGINE 1
S |cB/7889. 1-8 FAESGMA A EEE N8 JLOCK NUT I8 1
6 [F40-05010000 AR 4 CRANKCASE ASSY 1
7 |P15-07010004 BE 18 I 1/8" 4
8 [F25-00000014 Zh4 D8xl) DOVEL PIN ®8x12 )
9 [F25-05010104 B 1)) I 11" 1
10 [F25-05010103 BE 3 TAM 3/4" 1
1 [F25-05000035 NEER N8x80 BOLT M8x80 8
12 [F15-07000030 AR Mox3s BOLT M6x35 8
13 |GB/T97. 1-6 THE ¢ WASHER 6 18
14 [F25-05000100 Mk &2 0IL FILTER 1
15 [F15-07010003 HLHEE A MD0x1. 5x35 STUD SCREW M20x1. 5x35 1
16 [P40-05000004 FREMTHE GASKET, EXHAUST COVER !
17 [P40-05000003EFL #EE COVER, EXHAUST !
18 |B/T5783-M6x35 NAER M6x3S BOLT M6x35 10
19 [F40-05000038 WEL K GASKET, JAM |
20 [P40-05000037 WE 18xL.§ TAM M18xL. 5 1
20 |F25-05010113 HACEE X JOINT, WATER NIPPLE 1
2 [F15-07010021 TEEER COVER, THERMOSTAT |
23 [F15-07000031 HEE (560) THERMOSTAT (S60) 1
24 |F15-07010022 TEEL GASKET, THERMOSTAT 1
25 |F40-05000003 %+ (LAMP 1
26 |F25-05020003 5B 043x654.8x6 R [0IL SEAL B 1
27 {P40-05000001 ke CRANKSHAFT 1
28 [F25-05010302-1 hHHE (26) BEARING SHELL, CRANKSHAFT 8 BLACK
F25-05010302-2 BHER (56) BEARING SHELL, CRANKSHAFT BROWN
29 [F25-05020002 WA @35x046.85x6 L |0IL SEAL 4 1
30 {F25-05020200 ERA CONNECTING ROD ASSY 3
31 F25-05020204 EHAH BOLT, CONNECTING ROD 6
30 [F25-05020203-1 EHER (2E) BEARING SHELL, CONNECTING ROD| 6 BLACK
F25-05020203-2 ERER (FE) BEARING SHELL, CONNECTING ROD BROVN
33 [F25-05020106 EEHYE CIRCLIP, PISTON PIN 6
34 [F25-05020105 EEE PIN, PISTON 3
35 [P40-05020100 EEAH PISTON ASSY 3
36 [P40-05020101 EE PISTON 3
37 |F25-05020102 EERA PISTON RING ASSY 3




PAGE 66 OF 71

FAOEFT ZEE

4R
PARTS NAME:

ft)

=™\

f

ik (&

CYLINDER HEAD ASSY (REPAIR KIT)

W




FAOEFT ZEE

PAGE 67 OF 71

FHEAR | RERER BEH)
PARTS NAME:  |CYLINDER HEAD ASSY (REPAIR KIT)
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SEEE  |Ef4S EEAK (X ARG % 4
1 [F40-050400008FT Eh AR CYLINDER HEAD ASSY 1
) [F25-05050021 M8 hihat 37x50x7 R 0IL SEAL, CAMSHAFT 1
3 [F25-05050007 8 IR AT S 4 WASHER, LINITING BOLT 4
4 |F25-05050006 fi R LIMITING BOLT, CAMSHAFT 1
5 |6B/T5783-M6x10 KR Mox10 BOLT M6x10 3
6 [F25-05050002 #Al VALVE, BXHAUST 3
7 [F25-05050001 #AI1 VALVE, INTAKE 3
8 [F15-07010005 BE 14 PLUG 1/4" 5
9 |F40-05040100BFT 5 hr g CYLINDER HEAD ASSY 1
10 [F15-07040104 A11%% GUIDE, VALVE 6
I {P40-05040201 b 4 CAMSHAFT !
12 |F40-05040407 M RE 4 GASKET, 0IL PUMP 1
13 [P40-05040400 b R A 0IL PUMP ASSY 1
14 |cB/197.1-6 THE 6 VASHER 6 4
15 |6B/T5782-Mgx40 AR NExd0 BOLT M6x40 4
16 [F25-05050003 ATEE4E WASHER, VALVE SPRING 6
17 [L66B-010003 HAI T SEAL, VALVE STEM 6
18 [F25-05050005 A% SPRING, VALVE 6
19 [F15-07040006 AlEERRE RETAINER, VALVE SPRING 6
200 [F15-07040007 Al TE+E COTTER, VALVE SPRING 12
2 [F25-05050300 BEAY ROCKER ASSY 6
20 |F25-05050301 B ROCKER 6
23 [F15-07040303 LA SCREW, VALVE ADJUSTING 6
24 |F15-07040304 LYY 2 LOCK NUT 6
25 |F40-05040001 BEH SHAFT, ROCKER |
26 |F40-05040002 BEREM SUPPORTING PLATE, SPRING PLATE | 2
27 [F40-05040004 BERAEEHA SPRING PLATE 4, ROCKER 1
28 [F25-05050012 R T 1B SPRING PLATE B, ROCKER )
29 [F25-05050019 BEWA AL =R FLANGE BOLT, ROCKER SHAFT 4
300 |F40-05040003 SR A FIXED PLATE B, ROCKER SHAFT 1
3 {F25-05050011 BEREEER SPRING PLATE, ROCKER 1
32 |F25-05050009 B R AR FIXED PLATE 4, ROCKER SHAFT |




PAGE 68 OF 71

kil

M

4
APPENDIX 1 (REPARE KIT)

fitf 1 (

FAOEFT ZEE

L
PARTS NAME:

A g o \Jrkﬁmﬁm?(me
= / Vi e \va

|
|
L

—X=== N N L S
S A R e

LR

ASY N AN NS

SR s

w Py 2 2N /
SO TN ARG o RO o O\

/ A\\K N N\ Kﬁ%mﬁw\wm\uk\ﬁ%\\\\w%v /L/()‘ _/

7A NN
7T AN
/

ﬁwwﬁ,

{
V3

&N

Q\rﬂﬁ ““““ £ ; . , N % S S > \V\\
= = N / ' > ) Bl
| ~— |
I o ) I
N \ - ~wd Q0
/ N | 1 ¥ |
’ N /// Vol xq - ﬁ»,».

; SRS
W\ A AJ\@\M\\U/IM///\f\/ N «@
G TN CIAEN e / /W
V=S /S NN D5

A o dk«/ iﬂw :C/// ,
= 4
7

y

///

BN
h/w/;
:
TN s NN
RERCIN Ny
j&@%\\ﬂw/ﬁwﬂmﬂww\mﬂﬂ \
YA )
122 70 AT 70N o
\\Wm /,&(\w%@w 7 U AST

il | I
r/ﬁw% /\ﬁﬁ/ JE ﬁﬁ/ ,YLz«J\
0 \

5
o T S\

TSN
N
/// //ﬂ,/ f/ AN
47,/
i

\/ /K@ / /Kok/

/
\

\ \ \

N, W S

\
)




FIOEFT ZEE

FHELM (L (B4
PARTS NAME:  |APPENDIX 1 (REPARE KIT)
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SEEE  |Ef4S EEAH (X ARG % &
I [P40-05090503-1BFT |3 e H0% B 0-RING, STEP MOTOR 1
2 [F40-05090502EFT EERONE 0-RING, IDLE CONTROL |
3 [F40-05090601EFT BER HEREYE 0-RING, TENPERATURE SENSOR | 1
4 |F40-05090803EFT HANERGHE SEAL, INTAKE SILENCER 3
5 [F40-05090403EFT 5 TEHE SEAL, THROTTLE VALVE 1
6 [F40-05090408EF SEIMEE RUBBER BOOT, THROTTLE VALVE | 1
T [F40-05030000 A GASKET ASSY, CYLINDER HEAD | 1
8 [F4-04000019 FH% 415, 3x13 WOODRUEF KEY 1
9 |F25-05020003 dHiE B @43x054.8x6 R |0IL SEAL B 1
10 |F25-05020002 g ATA 035%846.85x6 L |0IL SEAL A !
11 [F40-00000003 RANEHE GASKET, ENGINE 1
12 (P40-05100704EF1 AR A SEAL, 0IL (4P 1
13 [F40-05100601EF EARTRYE 0-RING, PRESSURE REGULATOR VALVE| 1
14 [F40-05100501EF1 BRORE RUBBER SLEBVE, OIL PUMP 1
15 [P40-05000004 HAERE 4 GASKET, EXHAUST COVER 1
16 [F15-07010022 TREY GASKET, THERMOSTAT 1
17 [F40-05040407 TR T 4 GASKET, 1L PUMP 1
18 [F40-05000002 EhL BT SEAL, CYLINDER HEAD 1
19 |6B/T3452.1-25x3.0  |OB 25x3.0 0-RING 25x3. 0 |
20 [P25-05050021 Tt 37x50x7 R 0IL SEAL, CAMSHART 1
2 |TASO-F404-35-022 WO L% 0-RING 1

PAGE 69 OF 71




PAGE 70 OF 71

FAOEFT ZEE

fr)

=\

:

firdr 2 (%

APPENDIX 2 (REPARE KIT)

4R
PARTS NAME:

W

=) v -
. oo — — A -
— @R L =
{ ) f — 0
W) ,;, ~ 1@' —
L =N (ip%%w: N i
= = N =
,%

—
—11

€ .w

\ 5

A @ 9 @E@
re==—=——357I
VYN r@%\&




FAOEFT ZEE

PAGE 71 OF 71

FHELM (R D (B4
PARTS NAME:  |APPENDIX 2 (REPARE KIT)
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SEEE  |Ef4S EEAK (X ARG % i
I [F25-02010002 HEWEE W 16x30x6 0IL SEAL 16x30x6 1
) [F25-02010006 Wi GASKET, RELIEF VALVE 1
3 |F25-02010007 BE GASKET, OUTLET MANIFOLD 1
4 [P25-02000011 BEBEH GASKET, EXHAUST PIPE 1
S [F40-02010006 HELTHE SEAL RING, EXHAUST PIPE 1
6 [F40-02010007 s 5 4 4 GASKET, CLAPBOARD )
7 [P40-02000008 HEREREE B RUBBER JACKET B, OUTLET MANIFOLD| 1
8 [P40-02000007 HEFEREE A RUBBER JACKET A, OUTLET MANIFOLD| 1
9 [F4-03000024 EmAgEL GASKET )
10 [T40-04060002 KTEEAKZOREHE A |0-RING A, COVER 1
11 [T40-04060003 KTEEAKZOREE B |0-RING B, COVER )
12 [F25-04010003 53 20x36x6 0IL SEAL 4
13 |TAS0-F404-24-50 HHFE A OB EHE 0-RING , CASING 4 |
14 |T40-04000010 KRBT GASKET , WATER PUMP SEAT 1
15 [T40-04000011 LS OUTER PLATE 1
16 [140-04000205 KRR L HE 0-RING 1
17 [F25-04040000 KA R AL IMPELLER ASSY,WATER PUMP 1
18 [T40-04000202 KERAT INNER SHELL, VATER PUMP 1
19 ({T40-04000203 KETEHE SEAL 1
20 [T40-04000204 KEREFHE NYLON BUSHING, VATER PIPE |
1 [F25-04000015 FH% WOODRUFF KEY 1
22 B2005-TR-K0T0 BAHESRTHA 32005  [BEARING 32005 |
23 [F15-06020004 OB 5 4 14x4. ) 0-RING 14x4.2 1
24 |TASO-F404-31-035 0B % 4H1E 0-RING 1




F40BFT F4r Mt PAGE 1 OF VI
FREAR  |ZHERREE
PARTS NAVE: | PARTS CATALOGUE INDEX

e RH/F5 ZhKE THI5 e R
PART X0, PAGE/0. PART N0, PAGE/N0. PART X0, PAGE/N0.
DPRTEA-9 = FI-01090401 11-01 FLS-05000023 17-3%
K-2220-18 1415 5312 F1S-05000026 17-33
ISOFASU-016 2000 F4-03000023 25-58 F15-05000031 20-20
IASO-FAOS2-045 6008 FA-03000024 15-59 F15-05000032 20-21
ISO-FAO2-050 2531 F4-04000019 1305 F15-05000033 1717
ISOFA-3I-035 2553 - 04000030 110 F15-05000035 25-49
ISO-FAO3-00 3 - 04090005 1-16 F15-05000036 17-3%
JIS-FG-10 b1-66 F4-0409001 11-15 PLS-OS000300B 20-26
JIS FG11.2 60-19 F4-05000200 17-06 F1S-05040002 20-15
JI§-FG-1) 61-60 F8-00000005 1910 FL5-05040100 20-18
T1S-Fo-4 147 F8-03000007 304 1506020004 1551
JIS-Fi-5 60-4) B-03000021 317 FLS-07000021 3313
JIS-Fi-6 60-33 F3-03000022 112 FLS-07000030 111
JSB-U0PI 6156 FLS-07000031 113
JIS-B-101PILS 6159 FLS-07010003 4115
B0 6007 FLS-07010004 15-09
J1S-B-2401-P3 61-50 41-06
JISB-401-PY 618 58-08
J1S-B-2401-P8 f1-51 F1S-00000006 1318 60-11
J15-B-2401-P9 61-5) 15-10 FLS-07010003 13-06
JISB-0PIST. 60-06 1) 314
JIS-B-101-PHT 6019 FLS-00000012 06-13 F1S-07010009 13-08
§7133-13.3 5111 20-) FLS-07010011 13-09
§7133-13.3 56-08 -06 FLS-07010012 1312
$T133-13.3 58-13 FLS-01000007 1612 F1S-07010021 30
32005-JR-K010 15-45 F15-01000008 16-10 FLS-07010022 §1-1
6007-P3 4 2411 F15-01000009 1621 FLS-07040006 4505

FLS-01000011 06-05 FLS-07040007 45-06

FLS-01000012 06-19 FLS-07040104 3710

FLS-0L000013 1604 FLS-07040303 45-09

FLS-0L000015 17-02 FLS-07040304 510

FLS-01010001 1217 FLS-07050004 31-01
166-010003 £5-03 FLS-01010007 1207 FLS-07080001 41-06
E4-07020015Y 54-65 FLS-01030001 1624 FLS-07110003 4320
E4-100401008 1111 1501030003 16-13 FLS-071303140 20-04
E4-100401008 54-55 FLS-0103000 16-38 FLS-071500010 31-04
B10-01010001 1-13 FLS-01030100 06-36 FLS-071503000 31-09
E10-01010003 1212 1501030200 06-26 FLS-071503010 31-08
EL0-0101000 0213 F1S-D4000002 13-39 5811
B10-01010006 1230 15-14 1509000000 51-01
E10-01010007 112 FLS-04000003 13-38 FLS-09000001 51412
E10-01010008 -3 15-13 F1S-09000002 51-14
B10-01010009 1-33 F1S-400000 13-03 F15-09010000 5115
F4-01090003 06-34 FL5-05000003 17-15 F15-09020000 5110
F4-01090004 06-33 F15-05000006 17-03 F1S-09030000 5113
FA-01090006 06-27 F15-05000008 1713 F15-10000000 51-0)
F4-01090006 18-33 F1S-05000009 17-40 FLS-10000001 51-09
F4-01090007 16-18 FLS-05000011 56-04 F1S-10000002 51-08
F4-01090007 18-32 FLS-05000017 17-08 F1S-10000003 S1-07
FA-01090401 06-32 FLS-05000022 17-37 1510010000 51-03




FAOEFT ZEE

PAGE 1T OF VI

THRE
PART N0.

RA&/FS
PAGE/NO.

KT
PART N0,

F15-10020000

F15-11000001W
F15-11000002W
F15-11010000W
F15-12000013W
F15-12000016W
F15-13000001W
F15-13000002W
F15-13000003W
F15-13000004W

51-06
53-10
53-05
22-03
54-50
3337
33-36
33-31
53-34
33-35

F20-03000100BF1

F20-03000101
F25-00000001
F25-00000002
F25-00000003
F25-00000004
F25-00000005
F25-00000006
F25-00000007
F25-00000014

F15-13000005W
F15-13000006W
F15-13000007W
F15-13000008W
F15-13000011W
F15-13000012W
F15-13000013W
F15-13000014W
F15-13000015W
F15-13000202W

53-08
34-47
53-8
33-39
54-48
54-49
53-17
53-11
54-51
33-15

F25-01000001A
F25-01000002

F25-01000003

F25-01000004L
F25-01000004S
F25-01000005L
F25-010000058
F25-01000006L

F15-13000203W
F15-13000300W
F15-13000400W
F15-13000601W
F15-13000602W
F15-13000700W
F15-13000800W

F15-13010001W
F15-13010002W

53-14
54-44
33-13
3341
34-45
33-40
20-25
33-33
54-56
34-37

F25-01000006S
F25-01000007W
F25-01010002
F25-01010003
F25-01010004
F25-01010011
F25-01010012W

F25-01010301A-L

F25-01010302
F25-01010303

F15-13010004W
F15-13010005W
F15-13010008W
F15-13010009W
F15-13010010W
F15-13020000W
F15-13020001W
F15-13020002W
F15-13020003W
F15-13020004W

54-62
54-61
54-63
54-60
54-52
53-24
53-16
53-20
53-11
33-1)

F25-01010324
F25-01020001L
F25-01020002
F25-01030001
F25-02000002
F25-02000003
F25-02000011
F25-02000015
F25-02000016
F25-02000019

F15-13020005W
F15-13020006W
F15-13020007W
F15-13020100W

33-18
33-09
33-07
33-19

F25-02010002
F25-02010003
F25-02010003
F25-02010005
F25-02010006
F25-02010007
F25-02030000
F25-03000002
F25-03000003
F25-03000006

THER: | ZHETREL
PARTS NAME:  [PARTS CATALOGUE INDEX
R&/F5 ZHRE R&/F5
PAGE/NO. PART NO. PAGE/NO.
17-24 F25-03000007 17-31
17-23 F25-03000019 17-32
04-17 F25-03000021W 41-32
04-18 F25-03000023W 17-15
04-19 F25-03000027W 22-09
17-29 F25-03000028W 22-10
04-16 F25-03000029W 18-49
04-24 F25-03000100W 17-17
04-23 F25-03000101W 17-18
13-02 F25-03000102W 17-19
31-13 F25-03000103W 17-20
41-07 F25-03000104W 17-11
04-11 F25-03020000 17-35
04-12 F25-03030003W 12-14
04-10 F25-03030004W 12-12
04-13 F25-03030005W 20-29
F25-04000007 25-36
04-14 F25-04000015 25-44
F25-04000031 25-60
04-19 F25-04010003 24-26
F25-04040000 25-38
10-18 F25-05000002 31-18
02-20 F25-05000003 317
02-19 F25-05000021 43-02
02-08 F25-05000023 43-03
02-06 F25-05000024 29-11
12-11 F25-05000025 29-05
02-21 F25-05000026 29-04
02-25 F25-05000035 41-10
02-26 F25-05000100 41-14
02-29 F25-05010103 41-09
04-06 F25-05010104 41-08
04-07 F25-05010113 41-11
06-16 F25-05010302-1 39-03
04-21 F25-05010302-2
13-27 F25-05020002 39-04
13-15 F25-05020003 39-01
04-02 F25-05020102 39-12
04-01 F25-05020105 39-09
27-01 F25-05020106 39-08
13-01 F25-05020200 39-05
13-04 F25-05020203-1 39-07
37-06 F25-05020203-2
13-07 F25-05020204 39-06
15-07 F25-05050001 45-11
15-02 F25-05050002 45-01
04-03 F25-05050003 45-02
17-41 F25-05050005 45-04
17-04 F25-05050006 37-16
17-30 F25-05050007 37-15




FAOEFT ZEE

PAGE I OF VI

THER: | ZHETREL
PARTS NAME:  [PARTS CATALOGUE INDEX
KT RA&/Fg ZHRT n&IFT ZHRE R/ 5
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO
F25-05050009 45-19 F40-00000005D 63-03 F40-03000012 17-16
F25-05050011 45-18 F40-00000006D 63-04 F40-03000013EFI 31-30
F25-05050012 45-15 F40-00000007D 02-31 F40-03000014W 18-50
F25-05050016 43-10 F40-00000100 17-43 F40-03000016 41-28
F25-05050018 43-08 F40-00000200D 63-02 F40-03000100 17-39
F25-05050019 45-16 F40-00000201D 63-06 F40-03000400EFT 18-47
F25-05050021 31-13 F40-01000004 04-08 F40-03000500BF1 31-25
F25-05050300 45-07 F40-01010101A-§ 02-21 F40-03000600W 18-45
F25-05050301 45-08 F40-010200018 04-06 F40-04000000C 24-01
F25-05090004 36-36 F40-01020002 04-07 F40-040000008
F25-05090003 56-35 F40-01020003EF1 06-31 F40-04010000C 25-43
F25-05090100W 31-05 F40-01030100BF1 06-39 F40-040100008
F25-05130001 47-20 F40-01030101 06-01 F40-04020000 25-35
F25-05130002 47-11 F40-01030102EF1 06-30 F40-05000001 39-02
F25-05130003 47-19 F40-01030200A 09-55 F40-05000002 37-09
F25-05130004 47-18 F40-01030300A 09-57 F40-05000003 33-20
F25-05130005 47-28 F40-02000001L 13-33 F40-05000003 41-125
F25-051300064 47-29 F40-020000018 F40-05000004 41-16
F25-05130007 47-30 F40-02000003 13-36 F40-05000005EFI 41-17
F25-05130008 47-13 F40-02000004 13-26 F40-05000007 43-01
F25-05130100 47-24 F40-02000005L 17-02 F40-05000008 43-04
F25-05160002 09-58 F40-020000058 F40-05000009-1EFI-C ~ 33-27
12-11 F40-02000007 13-24 F40-05000009-2BFT  33-15

F25-05170001W 31-11 F40-02000008 13-21 F40-05000011 41-03
F25-05170002W 31-11 F40-02010001 13-05 F40-05000015 20-12
F25-05170201W 31-12 F40-02010002 15-11 F40-05000015W 12-13
F25-05170202W 31-14 F40-02010003 15-12 F40-05000016EFI 20-09
F25-05170401W 31-18 F40-02010004 13-15 F40-05000016W 12-01
F25-06000004 49-08 F40-02010005 13-16 F40-05000017W 12-02
F25-06000005 49-11 F40-02010006 13-18 F40-05000019 47-13
F25-06000006 49-06 F40-02010007 13-19 F40-05000019EFI 58-14
F25-06000100 49-10 F40-02010008 13-20 F40-05000021EFI 47-11
F25-07000003W 12-04 F40-02010009L 13-11 F40-05000022 41-26
F25-07000006W 12-16 F40-02010009S F40-05000026EF1 35-14
F25-07000007W 53-30 F40-02010010 15-08 F40-05000032 15-01
F25-07000300W 12-16 F40-02010100 15-05 F40-05000033 20-10
F25-07000301W 12-11 F40-03000001BF1 17-01 F40-05000034 29-09
F25-07000302W 12-15 F40-03000002 41-30 F40-05000036 47-04
F25-07000303W 12-24 F40-03000003 41-31 F40-05000037 41-20
F25-07000304W 12-13 F40-03000004 41-29 F40-05000038 41-19

F40-03000005EFT 47-11 F40-05000039EFT 20-03

F40-03000006 17-11 F40-05000041EFT 38-12

F40-03000007L 20-23 F40-05000042EF1 33-11

F40-03000007S F40-05000044EFT 38-05

F40-03000008 18-46 F40-05000045EFT 38-03

F40-03000009 17-05 F40-05000046EFT 38-01
F40-00000001 06-12 F40-03000009BW 18-48 F40-05000048EFI 35-19
F40-00000002 13-31 F40-03000009w F40-05000049BFT-A  33-30
F40-00000003 41-13 F40-03000010 20-16 F40-05000050EFI 35-18
F40-00000004D 63-01 F40-03000011 17-41 F40-05000051EFI 56-05




FAOEFT ZEE

PAGE IV OF VI

FERAH |2hERREE

PARTS NAME:  [PARTS CATALOGUE INDEX
Tke IR B A8/ Tk e i
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO
F40-05000052EF1 58-16 F40-05070004 37-07 F40-05100703EFI 56-41
F40-05000055EF1 31-06 F40-05090100EFI 33-32 F40-05100704EF1 56-33
F40-05000059EF] 33-15 F40-05090100EFI-B F40-05100800EFI 56-37
F40-05000060EFI 33-06 F40-05090101EFI-B 33-35 F40-06000000A 49-01
F40-05000063EFI 33-10 F40-05090200EFI 33-16 F40-06000001A 49-04
F40-05000064EF1 35-26 F40-05090300EFI 58-07 F40-06000002 49-07
F40-05000065EFI 33-28 F40-05090400EFI 35-18 F40-06000003A 49-02
F40-05000069EFI 56-01 F40-05090401EFI 35-22 F40-06000007 49-16
F40-05000070EFI 56-03 F40-05090403EFI 35-17 F40-06000008A 49-12
F40-05000073B 58-09 F40-05090408EF1 35-15 F40-08000001 49-15
F40-05000500EF1 31-(01 F40-05090501EFI 35-07 F40-08000002 49-03
F40-05000600EF1 29-08 F40-05090502EF1 35-08 F40-08000003 49-17
F40-05000700EFI 29-06 F40-05090503-1EFI 35-06 F40-08000004 49-05
F40-05000800 31-23 F40-05090503EFI 35-05 F40-08010100EFI 53-04
F40-05000900EFI 20-05 F40-05090600EFI 35-03 F40-13000000EFI 53-01
F40-05000901EFI 20-06 F40-05090601EFI 35-04 F40-13000200EFI 53-03
F40-05001000-1EFI 33-34 F40-05090700EFI 33-1 F60-05000041A 29-01
F40-05001000-2EFI F40-05090800EFI 35-16 F60-05000047 41-21
F40-05001000-3EFI F40-05090803EFI 35-15
F40-05001000-4EFI F40-05091100EFI 58-10
F40-05001000EFI 33-33 F40-05091200EFI 58-06
F40-05001000EFI-B F40-05091400EFI 33-07
F40-05001200EFI 31-27 F40-05091401EFI 33-03
F40-05010000 41-05 F40-05091402EFI 33-04 F115-01030000 09-65
F40-05020100 39-10 F40-05091500EFI 33-31 F115-01030001 08-16
F40-05020101 39-11 F40-05091600EFI 33-13 F115-01030002 11-04
F40-05030000 37-24 F40-05100000EFI 56-06 F115-01030003 08-38
F40-05030005 31-17 F40-05100001EFI 56-25 11-07
F40-05040001 45-12 F40-05100002EFI 56-26 F115-01030005 08-18
F40-05040002 45-13 F40-05100003EFI 56-23 F115-01030006 08-37
F40-05040003 45-17 F40-05100004EFI 56-10 F115-01030007 08-34
F40-05040004 45-14 F40-05100010EFI 56-09 F115-01030008 08-36
F40-05040006 43-09 F40-05100100EFI 56-07 F115-01030009 08-35
F40-05040100EFI 37-19 F40-05100201EFI 56-12 F115-01030010 08-39
F40-05040201 43-11 F40-05100202EF1 56-11 F115-01030011 08-11
F40-05040400 43-13 F40-05100301EFI 56-21 F115-01030012 09-56
F40-05040401 43-14 F40-05100302EFI 56-22 F115-01030013 08-04
F40-05040402 43-19 F40-05100500EFI 56-27 F115-01030014 08-02
F40-05040403 43-18 F40-05100501EFI 56-29 08-23
F40-05040404 43-16 F40-05100502EF1 56-32 F115-01030015 08-25
F40-05040405 43-15 F40-05100503EFI 56-31 F115-01030016 08-24
F40-05040406 43-11 F40-05100504EFI 56-30 F115-01030017 08-19
F40-05040407 43-12 F40-05100505EFI 56-28 F115-01030018 08-20
F40-05040408 43-1 F40-05100511EFI-A 58-15 F115-01030023 08-27
F40-05050000 47-17 F40-05100600-1EFI 56-15 F115-01030024 09-61
F40-05050200 47-17 F40-05100600EFI 56-13 F115-01030100 11-03
F40-05070000 37-03 F40-05100601EFI 56-14 F115-01030200 11-02
F40-05070001 37-04 F40-05100602EFI 56-16 F115-01030300 11-05
F40-05070002 37-05 F40-05100603EFI 56-17 F115-01030400 09-52
F40-05070003 37-08 F40-05100701EFI 56-34 F115-01030407 09-59




F40BFT F4r Mt PAGE V OF VI
FREAR  |ZHERREE
PARTS NAVE: | PARTS CATALOGUE INDEX
FHRT n&/F5 FHKRS A5 AR5 R&/ 5
PART X0, PAGE/0. PART N0, PAGE/N0. PART X0, PAGE/N0.
FL15-01030408 1960 TH0-02010005 27103 TH-04050007 TRY
FL15-01030500 11-09 T40-D4000001 24-0) 4004060000 24-20
FL15-01030600 19-53 T4-4000002 15-47 T4-D4060001 14-1
FLS-01007008  08-41 TO-0A000003-1 2546 T4-D4060002 24-1)
FLS-01030701 0842 TH-04000003-2 T40-04060003 2413
F115-01030703 19-46 TH-04000003-3 T-006000-T 2419
F115-01030704 19-44 TH-04000003-4 T4-04060005-)
F115-01030705 08-13 T40-04000003-5 T4-D4060005-3
FL15-01030706 18-31 T40-04000003-6 T40-D4060005-4
FL15-01030708 18-30 T40-04000003-7 T40-04060005-5
FL15-01030709 18-18 TO-U00004-T 240 T4-04060005-6
FL15-01030710 18-29 T40-04000004-2 T40-04060005-7
FUS-0103071A 0947 T40-04000004-3 T40-04060006 418
FL15-01030800 18-15 T40-D4000004-4 T40-04070000-11
FL15-01030900 19-64 TA0-D4000004-5 T40-04070000-12
FL15-01030901 08-09 T40-D4000004- TU-00T0000-13 2720
FL15-01030902 18-08 TH-04000004-7 T40-05000028 3305
FL15-01031301 19-63 TH0-400000 24-04 T40-10000000 60-01
F115-01031304 19-62 T40-4000006 24-03 T40-10000001 60-30
FL15-01031500 18-03 T40-D4000007 15-5) T40-10000002 60-18
TH-04000008 TRy 4010010000 60-02
T40-4000009 15-33 4010010100 60-10
T40-04000010 15-3 4100101014 60-11
TH-04000011 15-33 T40-10010102 60-2
TH-04000012 15-41 T40-10010103 60-4
T5-04000200 $6-01 T40-04000013 17-08 T40-10010104 60-23
2006050302 20-08 T40-04000014 2707 T40-10010105 60-25
20130005008 §3-11 T40-04000018 719 T40-10020001 61-48
T36-01030202 19-48 T40-04000019 111 T40-10020002 60-43
T36-04000023 -18 T40-04000020 11-1 T40-10020003 60-3%
18-51 T40-04000021 1103 T4-10020004 60-37
5817 T40-04000022 24-06 T40-10020005 f1-46
T40-00000002 06-11 T40-04000023 15-57 T40-10020201 61-64
T40-00000003 06-14 T40-04000024 24-08 T40-10020202 61-65
T4-00000004 06-10 T40-04000026 15-48 T4-10020301 61-49
T40-00000003 06-09 T40-D4000201 15-40 T40-10020302 61-53
T40-00000006 06-08 T40-04000202 15-% T4-10020303 f1-54
T40-00000008 714 TH-04000203 27-06 T4-10020304 61-55
306 TH-04000204 27-05 T4-10020308 61-57
T40-00000009 718 T40-D400020 15-37 T40-10020400 f0-41
T40-00000010 V17 T4-04020000 4-09 4010020300 b0-3
0010001 0228 T4-04040000 1430 T40-10030000 60-03
001000 02-4 T4-D4040001 153 T40-10030001 60-14
00101004 0201 4004050000 410 T40-10030002 60-15
T40-0L0101014 02-05 T40-04050001 16 T40-10030003 6016
T40-01010102 12-03 T40-D40500024 1) T40-10030100 60-09
T40-01020001 06-15 T40-04050003 1413 T40-10030200 60-05
T40-02000002 27-14 T40-04050004 4-14 T40-10030202 60-04
T40-02000003 13-35 T40-0405000 1415 T4-10030301 6010
T40-02000004 13-34 T40-04050006 11




F40BFT F4r Mt PAGE VI OF V1

FAAR | RERREA

PARTS NAME:  PARTS CATALOGUE INDEX

Tke IR B A8/ Tk e A
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO
T85-05000022 31-13
T85-05000023 31-26
T85-05000300 47-05
T85-05000301 47-09
T85-05000302 47-07
T85-05030002 31-15
T85-05030200 31-29
T85-05040004 29-14
T85-06010002 61-71
T85-06010009 61-62
T85-06010201 60-32
T85-06010205 61-44
T85-06010207 61-45
T85-06010501 61-61
T85-06010503 61-58
T85-06010601 61-63
T85-06010606 61-67
T85-06010705 60-40
T85-06020005 60-13
T85-06020014 60-31

T85-06020202 60-12




	F40(P00)封面
	F40目录1
	F40目录 2
	F40EFI(P01~02)托架1-1
	F40EFI(P01~02)托架1-2
	F40EFI(P03~04)托架2-1
	F40EFI(P03~04)托架2-2
	F40EFI(P05~06)操舵系统1
	F40EFI(P05~06)操舵系统2
	F40EFI(P07-09)集成操舵系统（手操）1-1
	F40EFI(P07-09)集成操舵系统（手操）1-2
	F40EFI(P07-09)集成操舵系统（手操）1-3
	F40EFI(P10-11)集成操舵系统（手操）2-1
	F40EFI(P10-11)集成操舵系统（手操）2-2
	F40EFI(P12~13)水上装置壳体1
	F40EFI(P12~13)水上装置壳体2
	F40EFI(P14~15)油底壳组件1
	F40EFI(P14~15)油底壳组件2
	F40EFI(P16~18)底罩1
	F40EFI(P16~18)底罩2
	F40EFI(P16~18)底罩3
	F40EFI(P19~20)控制系统1-1
	F40EFI(P19~20)控制系统1-2
	F40EFI(P21~22)控制系统2-1
	F40EFI(P21~22)控制系统2-2
	F40EFI(P23~25)水下装置壳体&驱动系统1-1
	F40EFI(P23~25)水下装置壳体&驱动系统1-2
	F40EFI(P23~25)水下装置壳体&驱动系统1-3
	F40EFI(P26~27)水下装置壳体&驱动系统2-1
	F40EFI(P26~27)水下装置壳体&驱动系统2-2
	F40EFI(P28~29)电气1-1
	F40EFI(P28~29)电气1-2
	F40EFI(P30~31)电气2-1
	F40EFI(P30~31)电气2-2
	F40EFI(P32~33)电气3-1
	F40EFI(P32~33)电气3-2
	F40EFI(P34~35)进气系统1
	F40EFI(P34~35)进气系统2
	F40EFI(P36~37)气缸头1
	F40EFI(P36~37)气缸头2
	F40EFI(P38~39)曲轴&活塞1
	F40EFI(P38~39)曲轴&活塞2
	F40EFI(P40~41)曲轴箱1
	F40EFI(P40~41)曲轴箱2
	F40EFI(P42~43)油泵1
	F40EFI(P42~43)油泵2
	F40EFI(P44~45)阀门1
	F40EFI(P44~45)阀门2
	F40EFI(P46~47)燃油系统1
	F40EFI(P46~47)燃油系统2
	F40EFI(p48~49)顶罩组件1
	F40EFI(p48~49)顶罩组件2
	F40EFI(P50-51)外接油箱1
	F40EFI(P50-51)外接油箱2
	F40EFI(P52~54)控制盒组件1
	F40EFI(P52~54)控制盒组件2
	F40EFI(P52~54)控制盒组件3
	F40EFI(P55~56)电动燃油泵组件1
	F40EFI(P55~56)电动燃油泵组件2
	F40EFI(P57~58)燃油共轨1
	F40EFI(P57~58)燃油共轨2
	F40EFI(p59~61)FW-T液压起翘系统1
	F40EFI(p59~61)FW-T液压起翘系统2
	F40EFI(p59~61)FW-T液压起翘系统3
	F40EFI(P62-63)手动起翘1
	F40EFI(P62-63)手动起翘2
	F40EFI(P64~65)发动机头组件（维修件）1
	F40EFI(P64~65)发动机头组件（维修件）2
	F40EFI(P66~67)气缸头总成（维修件）1
	F40EFI(P66~67)气缸头总成（维修件）2
	F40EFI(P68~69)维修件1-1
	F40EFI(P68~69)维修件1-2
	F40EFI(P70~71)维修件2-1
	F40EFI(P70~71)维修件2-2
	F40EFI检索表1
	F40EFI检索表2
	F40EFI检索表3
	F40EFI检索表 4
	F40EFI检索表 5
	F40EFI检索表 6

